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SECTION 1 ASSY. DRAWBAR

Jssue 2

MAVERICK 1996 -1998 PAGE 2/2

TTEM QIY  PART NUMBER DESCRIPTION SIZE

01 1 A610.300014 ASSY. WELDED DRAWBAR EYE

02 2 F100.120200 BOLT HEX. M20x200
03 2 F282.120000 WASHER SPRING M20

04 2 F170.120000 NUT FULL HEX. M20

05 1 A610.303468 ASSY. WELDED DRAWBAR

06 1 Co48.081252 GREASE NIPPLE STRAIGHT M8

07 2 RP065.00003 BUSH GLACIER MB3040DU
08 2 M146.300537 PIN RAM MIG.

x8 A/R  M176.304600 SPACER ID.26-0D.30-7 IG.
x8 4 F280.255040 WASHER FLAT M24

X8 2 F230.080000 PIN LINCH M8

09 1 A610.300036 ASSY. WELDFD PIVOT PIN

10 1 F200.030200 CIRCLIP EXTERNAL A30x2
11 1 F130.108020 SCREW SET HEX, M8x20
12 1 F282.108000 WASHER SPRING M8

13 1 A610.304064 ASSY. WELDED JACKSTAND

14 1 F280.315640 WASHER FLAT M30

15 1 F220.080050 PIN ROLL 8x50

16 1 A610.303692 ASSY. WELDED PIN

17 1 F230.080000 PIN LINCH M8
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SEC. 24 CHASSIS BOLT ON 'G' SECTIONS
MAVERICK 1996-1998

Issue 1

PAGE 2/2
ITEM QIY  PART NUMBER DESCRIPTTON SIZE
01 1 A610.304054 ASSY. WELDED - G SECTION
x1 4 F102.112030 BOLT CARRIAGE CUP SQUARE M12x30
x1 4 F280.132825 WASHEFR FLAT M12
x1 4 F282.112000 WASHER SPRING M12
x1 4 F170.112000 NUT FULL HEX. M12
02 1 A610.304055 ASSY. WELDED ~ G SECTION
X2 4 F102.112030 BOLT CARRIAGE CUP SQUARE M12x30
X2 4 F282.112000 WASHER SPRING M12
X2 4 F280.132825 WASHER FLAT M12
X2 4 F170.112000 NUT FULL HEX. M12
03 1 A6G10.304078 ASSY, WELDED - MIG. CHANNNEL L/H
x3 2 TF130.112030 SCREW SET HEX. M12x30
X3 2 F130.112035 SCREW SET HEX. M12x35
x3 6 F280.132825 WASHER FLAT Mi12
X3 4 F282.112000 WASHER SPRING M12
X3 4 F170.112000 NUT FULL HEX. M2
04 1 A610.304079 ASSY. WELDED ~ MIG. CHANNNEL R/H
X4 2 F130.112030 SCREW SET HEX. M12x30
X4 2 F130.112035 SCREW SET HEX. M12x35
X4 6 F280.132825 WASHER FLAT Mi2
X4 4 F282.112000 WASHER SPRING Miz
X4 4 F170.112000 NUT FULL HEX. M12
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SECTION 3 FLOATING CHASSIS

Issue 2

MAVERTCK 2000 & 1500 PAGE 2/4

1996-1997

ITEM QIY  PART NUMBER DESCRIPTION SIZE

01 1 A610.300270 ASSY. WELDED FLOATING CHASSIS (2000 MACHINE)

01 1 A610.303836 ASSY. WELDED FLOATING CHASSIS (1500 MACHINE)

02a 2 M226.301268 PROFILE BLANKING PLATE (1995-6)

02 2 M226.300551 PROFILE BIANKING PLATE (ALL 1997 MACHINES *)
X2 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

X2 4 F282.108000 WASHER SPRING M8

X2 4 F170.108000 NUT FULL HEX. M8

* Use blanking plate item 2 on 1995-6 machines without Haulm Feed In Rollers.
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A610. 300068
F130.112035
¥282.112000
F170.112000
A610.300139
F130.112035
F282.112000
¥170.112000
W240.300135
F102. 108020
F280.082116
F282. 108000
F170.108000
W240.300445
F102.108020
F280.082116
F282.108000
F170.108000
W240.300134
M256.300133
F130.110025
F280.102120
F282. 110000
F170.110000
M146. 304039
M176. 304600
F220.080040
M146.300539
M146.303812
M176.304600
F280.255040
F220.080040
AB610,304043
M196.3007%
F130.110020
F282.110000
M225. 304146
F100.112030
F280.132825
F282.112000
£170.112000
M114.304206
M196. 304296

ASSY. WELDED MOUNTING RH.FRONT ROLLFR

SCREW SET HEX. M12x35
WASHER SPRING M12

NUI' FULL HEX. Mi12

ASSY. WELDED MOUNTING LH.FRONT ROLLER
SCREW SET HEX. M12x35
WASHER SPRING M12

NUT' FULL HEX. M12
SCRAPER FRT.ROLLER [H.& RH.

BOLT CARRIAGE CUP SQUARE MBx20
WASHER FLAT M8

WASHER SPRING M8

NUT' FULL HEX. M8

SCRAPER FRT.ROLLER CENIRE

BOLT CARRTAGE CUP SQUARE M8x20
WASHER FLAT M8

WASHER SPRING M8

NUT FULL HEX. M8
SCRAPER

SIRIP CLAMP

SCREW SET HEX. M10x25
WASHER FLAT MI10
WASHER SPRING MI10

NUT FULL HEX. M10

PIN SHARE RAM MIG.UPPER 35mm 80 LG.
SPACER ID.26-0D.30
PIN ROLL 8x%40

PIN (2000) 35mm 97LG.
PIN (1500) 35mm 177LG. RDMO0529
SPACER ID.26-0D.30
WASHER FLAT M24

PIN ROLL 8x40
ASSY. WELDED FLOATING CHASSIS TIE BAR
WASHER SPECTAL

SCREW SEI' HEX. M10x20
WASHER SPRING M10

PLATE

BOLT HEX. M12x30
WASHER FLAT M12
WASHER SPRING M12

NUT FULL HEX. Mi2
(OLLAR

WASHER
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SECTION 3 FLOATING CHASSIS
MAVERICK 2000 & 1500

Issue 2

1996-1997 PAGE 4/4

ITEM QIY  PART NUMBER DESCRIPTION SIZE
x15 1 F100.112040 BOLT HEX. M12x40
x15 1 F282.112000 WASHER SPRING M12
x15 1 F170.112000 NUT FULL HEX. Mi12

16 1 M254.304207 SIRAP

17 1 A610.304047 ASSY. WELDED FLOATING CHASSIS MIG.
x17 3 F130.112035 SCREW SET HEX. M12x35
x17 3 F280.132825 WASHER FLAT Mi12
x17 3 F282.112000 WASHER SPRING M12
x17 3 F170.112000 NUT FULL HEX. M12

18 1 A610.300292 DIABLO MOUNTING BEAM

X18 4 F130.112035 SCREW SET HEX. M12x35
x18 4 F280.132825 WASHER FLAT M12
XI18 4 F282.112000 WASHER SPRING M12
X18 4 F170.112000 NUT FULL HEX. M12
19 2 A610.300842 PIN WELDED ASSY.

20 2 (700,300856 ROLLER NYLON

20 2 M156.300857 ROLLFR STEEL

x20 2 F130.108020 SCRFW SET HEX. MBx20
x20 2 F282.108000 WASHFR SPRING M3
x20 2 F170.108000 NUT FULL HEX. M8
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SECTION 3 FLOATING CHASSIS

Issue 3

MAVERICK 1500 & 2000 PAGE 2/4

YEAR 1998

ITEM QTY  PART NUMBER DESCRIPTION SIZE MODIFICATION NO
01 1 A610.303836 ASSY. WELDED FLOATING CHASSIS (1500 MACHINES) RDMOO537
01 1 A610.300270 ASSY. WELDED FLOATING CHASSIS (2000 MACHINES) RDMOO305 RDMO0520
02a N/A  M226.301268 PROFILE BLANKING PLATF. 1994 TO 1996 ONLY RDMOO520
02 2 M226.300551 PROFILE BLANKING PLATE

X2 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

x2 4 F282.108000 WASHER SPRING M8

X2 4 F170.108000 NUT FULL HEX. M8

03 1 A610.305460 ASSY. WFLDED FRONT ROLLFR MIG. R/H

X3 2 F130.112035 SCREW SET HEX. M12x35

X3 2 F282.112000 WASHER SPRING Mi2

x3 2 F170.112000 NUT FULL HEX. Mi2

04 1 A610.305461 ASSY. WELDED FRONT ROLLER MIG. L/H

X4 2 F130.112035 SCREW SET HEX. M12x35

X4 2 F282.112000 WASHER SPRING Mi2

x4 2 F170.112000 NUT FULL HEX. M12

05 2 W240.300135 SCRAPER FRT.ROLLER IH.& FH.

x5 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

x5 4 F282.108000 WASHER SPRING M8

x5 4 F280.082116 WASHER FLAT M8

b4 4 F170.108000 NUT FULL HEX. M8

06 1 W240.300445 SCRAPER FRT.ROLLER (ENIRE

X6 2 FI102.108020 BOLT CARRTAGE CUP SQUARE M8x20

X6 2 F282.108000 WASHER SPRING M8

x6 2 F280.082116 WASHER FLAT M8

%6 2 F170.108000 NUT FULL HEX. M3

07 3 W240.300134 SCRAPER

08 3 M256.300133 SIRTP CLAMP

x8 6 F130.110025 SCREW SET HEX. M10x25

X8 6  F280.102120 WASHER FLAT M10

X8 6 F282.110000 WASHFR SPRING M10

X8 6 F170.110000 NUT FULL HFX. M10

09 2 M146.304039 PIN SHARE RAM MIG.UPPER 35mn  80LG.

X9 2 M176.302274 SPACER ID.26-0D.30-10 16,

x9 2 F220.080040 PIN ROLL 8x40

10 2 M146.300539 PIN (2000 MACHINES) 35mm 971G,

10 2 M146.303812 PIN (1500 MACHINES) 35mm 17716

10 A/R M176.304600 SPACER

x10 2 F280.255040 WASHER FLAT M24

x10 2 F220.080040 PIN ROLL 8x40

11 1 A610.300177 ASSY. WELDED MOUNTING ARM R/H RDMOO799
12 2 M196.300794 WASHER SPECTAL RDMO0799
x12 2 FI130.110020 SCREW SET HEFX. M10x20 RDMOO799
x12 2 F282.110000 WASHFR SPRING M10 RDMOO799
13 1 RP0O84.00001 TORSION UNIT RDMOO799
14 1 RP046.00248 CARRIER SUSPENSION UNTT RDMO0799
15 1 F100.116170 HEX. BOLT M16x170 ROMO0799
x15 1 F282.116000 WASHFR SPRING Ml6 RDMOQO799
x15 1 F170.116000 NUT FULL HEX. M16 RDMO0799
16 2 F120.116115 EYE BOLT Ml6x115 RDMOO799
x16 4 F282.116000 WASHER SPRING M16 RDMOO799
x16 4 F170.116000 NUT FULL HFX. M16 RDMO0799
17 2 F100.116130 BOLT HEX. M16x130 RDMO0799
18 1 A610.300292 ASSY. WELDED DIABOLO MOUNTING BEAM RDMOO304
x18 4 F130.112035 SCREW SET HEX. M12x35

x18 4 F280.132825 WASHFR FLAT M12
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SECTION 3 FLOATING CHASSIS

Jssue 7

MAVERTCK 1500 & 2000 PAGE 4/4

YFAR 1998

ITEM QIY  PART NUMBER DESCRIPIION SIZE MODIFICATION NO
X18 4 F282.112000 WASHER SPRING Mi2

x18 4 F170.112000 NUT FULL HEX. M12

19 2 AG10.300842 PIN WELDED ASSY.

20 2 (C700.300856 ROLLER NYLON

20 2 MI156.300857 ROLLER STFFL

x20 2 F130.108020 SCREW SET HEX. M8x20

x20 2 F282.108000 WASHFR SPRING M8

X202 F170.108000 NUT FULL HEX, M8

21 1 A610.306721 ASSY. WELDED RDMOO799
x21 4 F130.112035 SCREW SET HEX. M12x35 RDMOO0799
x21 4 F280.132825 WASHER FLAT M12 RDMOO799
x21 4 F282.112000 WASHER SPRING M12 RDMOO799
xX21 4 F170.112000 NUT FULL HEX. M12 RDMO0O799
22 1 M226.300547 PROFILE QUADRANT PRELOAD RDMOO799
X22 1 F130.110025 SCREW SET HEX. M10x25 RDMOO799
x22 1 F282,110000 WASHER SPRING M10 RDMOO799
X22 1 F170.110000 NUT FULL HEX. M10 RDMO0799
23 1 A610.301489 ASSY. WELDED CHANNFL

24 1 A610.303727 ASSY. WELDED STOP RDMOQO306
x24 1 F170.120000 NUT FULL HEX. M20

X242 F130.112025 SCREW SET HEX. M12x25

X242 F282.112000 WASHER SPRING M12

x24 2 F170.112000 NUT FULL HEX. M1i2
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SECTION 4 MAIN WEB AND HAUIM ROLLER
MAVERTCK 1996 2000 & 1500

Issue 6

PAGE 2/10

ITEM QIY  PART NUMBER DESCRIPTION MODEL SIZE
A530.303922 DRIVE SHAFT MAIN SUB ASSY, 1500

01 1 M162.304159 SHAFT MAIN WEB DRIVE 2000 50mm 1930LG.

01 1 M162.303917 DRIVE SHAFT MAIN WEB 1500

02 AR SPACER DRIVE ROLLFR

03 4 (C700.302924 DRIVE ROLLER OR C700.001267

X3 4 F210,128060 KEY PLAIN 12x8x60

04 2 C700.301249 DRIVE DRUM 2000

04 2 A510.303920 DRIVE DRIM 1500

X4 4 F162.116080 STUD M16x80 RIMOOS45

05 4 006.00482 HUB B50

x5 12 F130.110030 SCREW SET HEX. M10x30

X5 12 F282.110000 WASHFR SPRING M10

x5 12 F170.110000 NUT FULL HFX. M10

06 AR SPACER FLANGE TO ROLLER

07 2 M124.302284 FLANGE 006.00420

x7 2 F210.128045 KEY PLAIN 12x8x45

08 AR SPACFR FLANGE TO BRG.

09 2 M176.300775 SPACER

10 2 B244.000402 BEARING B40

x10 4 F130.112030 SCREW SET HEX. M12x30

x10 4 F130.112035 SCREW SET HEX. M12x35

x10 8 F282.112000 WASHER SPRING M12

x10 8 F170.112000 NUT FULL HEX. Ml12

11 AR SPACER

x11 A/R SPACFR

12 1 M182.304106 SPROCKET - SPECTAL 28T 3/4"P B4O K8 W33

124 1 M176.304105 SPACER - RING

x12 1 F210.088030 KEY PLAIN 8x8x30

x12 1 F200.040250 CIRCLIP EXTERNAL A40x%2.5

13 1 MI&82.304041 SPROCKET - SPECTAL 24T 3/4"P B70 W23

x13 6 F100.112060 BOLT HEX. M12x60

x13 6 F282.112000 WASHFR SPRING Mi12

14 1 MI182.304035 SPROCKET 1"P B40 W33 K8

xX14 1 F210,088030 KEY PLAIN 8x8x30

x14 1 F200.040250 CIRCLIP FXTERNAL A4Ox2.5
A510.303931 SUB ASSY. PINCH ROLLER 1500

15 1 MI162.300465 SHAFT PINCH ROLLER 2000

15 1 M162.303927 SHAFT PINCH ROLLER 1500

16 1 A610.301248 TUBE SHORT

x16 2 F162,116080 SIUD M16x80

17 4 (C700.301267 DRIVE ROLLER OR C700.302860

17 4 C700.305462 DRIVE ROLLER PLAIN RDMOO509

18 4 006.00483 HUB B4S

x18 4 F210.128060 KEY PLAIN 12x8x60

x18 12 F130.110030 SCREW SET HEX. M10x30

x18 12 F282.110000 WASHER SPRING M10

x18 12 F170.110000 NUT FULL HEX. M10

19 2 A610.301247 FILL IN SEGMENT (PINCH SHAFT) 2000

19 2 A610.303919 FILL IN SEGMENT (PINCH SHAFT) 1500

x19 2 F162.116080 STUD M16x80

20 2 A610.301254 FILL IN SEGMENT (PINCH SHAFT) ENDS

x20 2 F162.116080 SIUD M16x80

21 A/R SPACER

22 2 M176.300776 SPACER
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SECTION 4 MAIN WEB AND HAULM ROLLER ‘ ‘ Issue,
MAVERICK 1996 2000 & 1500 .

PAGE 4/10
ITEM QTY PART NUMBER DESCRIPTION MODEL SIZE
24 2 B244.000352 BEARING
X24 8 F130.112030 SCREW SET HEX. M12x30
x24 8 F282.112000 WASHER SPRING Ml2
X24 8 F170.112000 NUT FULL HEX. M12
25 1 M182.301778 SPROCKET (DOUBLE BOSS) 33T 3/4"P B35 W43
X25 1 F210.088030 KEY PLAIN 8x8x30
X 2 F200.035200 CIRCLIP EXTERNAL A35x2
26 1 A610.303721 ASSY WELDED BRG. MTG. PLATE R/H
X26 5 F130.112025 SCREW SET HEX. M12x25
X26 5 F282.112000 WASHER SPRING M12
x26 5 F170.112000 NUT FULL HEX. M12
X26 1 F120.116095 BOLT EYE M16x90
x26 2 F170.116000 NUT FULL HEX. M1l6
x26 1 F130.116040 SCREW SET HEX. M16x40
x26 1 F176.116000 NUT NYLOC HEX. Ml1é
27 2 M225.301743 PLATE H/R STOP FRONT
28 1 W240.303715 SCRAPER DRIVE SHAFT R/H
x28 2 F130.112025 SCREW SET HEX. M12x25
x28 2 F282.112000 WASHER SPRING M12
x28 2 F170.112000 NUT FULL HEX. M12
29  N/A
30 2 A610.303848 ASSY. WELDED BRACKET M12x30
x30 4 F130.108020 SCREW SET HEX. M8x20
x30 4 F282.108000 WASHER SPRING M8
x30 4 F170.108000 NUT FULL HEX. M8
x30 2 A610.301002 ASSY WELDED PIN
x30 2 B99.03513 R CLIP 3mm
31 1 M178.301716 SPIGOT 60mm 95LG.
x31 1 F100.116120 BOLT HEX. M16x120
x31 1 F282.116000 WASHER SPRING M16
x31 1 F170.116000 NUT FULL HEX. M16
x31 1 F200.040250 CIRCLIP EXTERNAL A40x2.5
32 1 A610.303840 ASSY. WELDED ADJUSTER R/H
33 1 M182.300390 SPROCKET 15T 3/4"P BS2
"33 1 B200.062052 BEARING B25
X33 1 F202.052200 CIRCLIP INTERNAL J52x2
x33 1 F200.025200 CIRCLIP EXTERNAL A25%2
34 1 M178,300392 SPIGOT
X34 1 M176.302397 SPACER 50mm 7LG.
X34 1 F102.116100 BOLT CARRIAGE CUP SQUARE M16x100
x34 1 F282.116000 WASHER SPRING M16
X34 1 F170.116000 NUT FULL HEX. M16
35 J M182.300390 SPROCKET 15T 3/4"P B52
x35 1 B200.062052 BEARING B25
x35 1 F202.052200 CIRCLIP INTERNAL J52x2
x35 1 F200.025200 CIRCLIP EXTERNAL A25x2
36 1 T732.620079 DRIVE CHAIN
37 1 A610.303720 ASSY. WELDED MTG. PLATE L/H
x37 5 F130.112025 SCREW SET HEX. M12x25
x37 5 F282.112000 WASHER SPRING M12
x37 5 F170.112000 NUT FULL BEX. M12
38 1 W240.303714 SCRAPER DRIVE SHAFT L/H
Xx38 2 F130.112025 SCREW SET HEX. M12x25
x38 2 F282.112000 WASHER SPRING M12
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SECTION 4 MATN WEB AND HAUIM ROLLER

Issue 6

MAVERICK 1996 2000 & 1500

PAGE 6/10
ITEM QIY  PART NUMBER DESCRIPTION MODEL ~ SIZE
x38 2 F170.112000 NUT FULL HEX. M12
39 1 A610.303839 ASSY. WELDED ADJUSTER L/H
40 1 M182.303894 SPROCKET DOUBLE 151/18T 3/4"P B52 W46
x40 2 B200.062052 BFARING B25
x40 2 F202.052200 CIRCLIP INTERNAL J52x2
x40 1 F200.025200 CIRCLIP EXTERNAL AZ25x2
41 1 M178.301717 SPIGOT 60nm 58LG.
x41 1 Fi32.116070 SCREW SOCKET HEAD CAP M16x70
x41 1 F282.116000 WASHER SPRING M16
x41 1 F170.116000 NUT FULL HEX. M16
X4 1 F200.040250 CIRCLIP EXTERNAL A4OX2.5
42 1 A610.301720 ASSY. WELDED H/ROLLER MIG. PLATE FRONT L/H
x42 2 F170.112000 NUT FULL HEX. M12
x42 1 F100,112050 BOLT HEX. M12x50
x42 1 RP088.00524 PLASTIC CHAIN ADJ.
x42 1 F102.110080 BOLT CARRIAGE CUP SQUARE M10x80
x42 1 F280.102120 WASHER FLAT Mi10
x42 1 F282.110000 WASHER SPRING M10
x42 1 F170.110000 NUT FULL HEX. M10
43 2 B250.303440 GLACIER BUSH RP065. 00003
x42 1 F280.315640 WASHER FLAT M30
x42 1 F200.030200 CIRCLIP EXTERNAL A30x2
44 1 A610.301721 ASSY. WELDED H/ROLLER MIG. PLATE FRONT R/H
x44 1 F280.315640 WASHER FLAT M30
x44 1 F200.030200 CIRCLIP EXTERNAL A30x2
45 1 A610.301739 ASSY. WELDED H/ROLLER ADJ. STOP L/H
46 1 A610.301740 ASSY. WELDED H/ROLLER ADJ. STOP R/H
47 2 (678.301660 SIOP
48 2 A610.301753 ASSY. WELDED ADJ.
x48 4 F170.112000 NUT FULL HEX. M12
x48 2 F102.112040 BOLT CARRIAGE CUP SQUARF, M12x40
x48 2 F176.112000 NUT NYLOC HEX. M12
49 1 C700.301698 HAULM ROLLER 82mm DIA
x49 AR SPACER
50 2 B242.000302 BEARING 30mm
x50 2 F130.112035 SCREW SET HEX. M12x35
x50 2 F282.112000 WASHIR SPRING Mi2
x50 2 F170.112000 NUT FULL HEX. M12
x50 2 F102.112045 BOLT CARRIAGE CUP SQUARE Mi2x45
x50 2 F176.112000 NUT NYLOC HEX. M12
51 1 W240.301837 ASSY. WELDED SCRAPER HAULM ROLLER
x61 2 F102.112030 BOLT CARRTAGE CUP SQUARE RDM 00390M12x30
x51 2 F280.132825 WASHER FLAT M12
x51 2 F176.112000 NUT NYLOC HEX. M12
52 1 M182.300993 SPROCKET 12T 3/4"P B30
54 1 M224.304226 PANEL INFILL L/H
x54 2 FI130.108020 SCREW SET HEX. M8x20
xb4 2 F282.108000 WASHER SPRING M8
x54 2 F170.108000 NUT FULL HEX. M8
55 1 M224,304227 PANEL INFILL R/H
x55 2 F130.108020 SCREW SET HEX. M8x20
xb5 2 F282.108000 WASHER SPRING M8
xbb 2 F170.108000 NUT FULL HEX. M8
56 1 A610.304129 ASSY. WELDED H/R RELFASE L/H
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SECTION 4 MATN WEB AND HAULM ROLLER
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PAGE 8/10
ITEM QIY  PART NUMBER DESCRIPTTON MODEL ~ SIZE
x56 1 M148.304133 PIVOT 30mm DIA. 381G.
x56 1 F200.020175 CIRCLIP EXTERNAL A20%1.75
57 1 A610.301748 ASSY. WELDED H/R RELFASE ARM R/H
58 2 M148.301745 PIVOT H/R RELFASE ARM
x58 2 F102.112070 BOLT CARRTAGE CUP SQUARE M12x70
x58 2 F280.132825 WASHER FIAT M12
x58 2 F176.112000 NUT NYLOC HEX, M12
59 1 MI148.301746 PIVOT
x59 1 F200.020175 CIRCLIP EXTERNAL A20x1.75
&0 2 F128.110130 BOLT HOOK 10mm 130LG.
x60 2 M176.302599 SPACER 12mm HYD. TUBE 20LG.
x60 2 F280.102120 WASHER FLAT M10
X604 F170.110000 NUT FULL HEX. M10
61 2 (676.304679 SPRING 5.4-28~175 QVERALL RDMO0628
62 1 T732.620037 CHAIN (HAULM ROLLFR DRIVE) 3/4"P - 3/R +J
63 1 MI178.300391 SPIGOT
X63 1 MI176.300678 SPACER l4mm LG, 50 OD. B22
x63 1 F102.116100 BOLT CARRIAGE CUP SQUARE M16x100
x63 1 F282.116000 WASHER SPRING M16
x63 1 F280.163020 WASHER FLAT M1e
X63 1 F170.116000 NUT FULL HEX. M16
64 1 M182.300645 SPROCKET 15T x1"P B52
x64 1 M176.300678 SPACER
x64 1 B200.062052 BFARING B25
x64 1 F202.,052200 CIRCLIP INTERNAL J52x2
X63 1 F200.025200 CIRCLIP EXTFRNAL A25%2
66 1 T732.820060 CHAIN 1"P x 5/8" 60R SBR
67 1 A610.305830 ASSY. WELDED SCRAPER MIG. 2000
67 1 A610.305899 ASSY. WELDED SCRAPFR MIG. 1500
x67 4 W240.301183 SCRAPER STAINLESS (PINCH ROLLER)
x67 8 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
x67 8 F282.108000 WASHER SPRING M8
x67 8 F280.082116 WASHER FIAT M8
x67 8  F170.108000 NUT FULL HEX. Mg
x67 2 F102.112030 BOLT CARRTAGE CUP SQUARE M12x30
x67 2 F280.132825 WASHER FLAT M12
x67 2 F282.112000 WASHER SPRING M12
X6/ 2 F170.112000 NUT FULL HEX, Mi2
68 1 W300.304540 WEB MAIN 28mm 2000 207L 1630 WIDE
68 1 W300.303963 WEB MAIN 28mm 1500 207L
68 1 W300.304541 WEB MAIN 35mn 2000 166L 1630 WIDE
68 1 W300.303964 WEB MAIN 35mm 1500 le6L
68 1 W300.304593 WEB MATN 36mmn 1500 161L 1460 WIDE
68 1 W300.304594 WEB MAIN 36mm 2000 161L 1630 WIDE
68 1 W300.304542 WEB MAIN 40mm 2000 145L 1630 WIDE
68 1 W300.303965 WEB MAIN 40nmm 1500 145L 1460 WIDE
68 1 W300.304543 WEB MATN 44mm 2000 1321 1630 WIDE
68 1 W300.304595 WEB MATN 44mm 1500 132L 1460 WIDE
68 1 W300.304544 WEB MATN 45mm 2000 129L 1630 WIDE
68 1 W300.303966 WEB MAIN 45mm 1500 129L
68 1 W300.304545 WEB MAIN 50mm 2000 116L 1630 WIDE
68 1 W300.303967 WEB MAIN 50mm 1500 116L
69 2 A510.300398 ASSY. ROLLER FLANGED
x69 2 F222.060016 PIN GROOVE 6x16
X69 2 F282.124000 WASHER SPRING M24
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ITEM QIY  PART NUMBER DESCRIPTION MODEL  SIZE
X69 2 F170.124000 NUT FULL HEX. M24

70 1 A510.300399 ASSY. ROLLER PLAIN

x70 1 F222.060016 PIN GROOVE 6x16
x70 1 F282.124000 WASHER SPRING M24
x70 1 F170.124000 NUT FULL HEX. M24

71 8  (700,300147 SUPPORT ROLLER 95mm RMDOOZ41
x71 8  089.00460 ROLLER BUSH

X71 4 089.00577 SPACER

x/1 8 BB9.04014 DUST CAP

x71 8  070.00446  SFAL

x71 8  089.00565  SHIELD

x71 8 F170.116000 NUT FULL HEX. M16
x71 8 F282.116000 WASHER SPRING M16
x71 8 F280.163020 WASHER FLAT M16
x71 2 F100.116085 BOLT HEX, M16x85
x71 4 F100.116080 BOLT HEX. M16x80
x71 2 F100.116100 BOLT HEX. M16x100
72 2 (G700.300146 SUPPORT ROLLER FLANGED G5nm
X722 089.00460 ROLLER BUSH

X722 B89.04014 DUST CAP

X722 070.00446  SFAL

X/2 2 089.00565  SHIELD

x72 2 F170.116000 NUT FULL HEX. M16
X722 F282,116000 WASHER SPRING Ml6
X722 F280.163020 WASHER FLAT Ml6
x/2 2 F100.116080 BOLT HEX. M16x80
73 2 (700.300148 SUPPORT ROLLER

X/3 2 089.00460 ROLLER BUSH

x/3 2 089.00576  SPACER

X732 070.00446  SEAL

X732 F100.116080 BOLT HEX. M16x80
X/3 2 F280.163020 WASHER FLAT M16
X/3 2 F282.116000 WASHER SPRING M16
X732 F170.116000 NUT FULL HEX. M16
X732 089.00565  SHIELD

X73 2 B89.04014 CAP

74 3 MI108.304209 BRACKET PIPE SUPPORT

75 1 (C620.301054 PLASTIC CAP

76 2 M226.300766 PROFILE PLATE FIXING

X76 4 F102.112030 BOLT CARRTAGE CUP SQUARE M12x30
X764 F282.112000 WASHER SPRING M12
X764 F170.112000 NUT FULL HEX. M12

77 2 M226.304120 PROFILE ARM

78 4 M148.300394 PIVOT BUSH

X78 4 F100.110030 BOLT HEX. M10x30
x/8 4 F282.110000 WASHER SPRING M10
x78 4 F170.110000 NUT FULL HEX. M10

79 1 A610.304156 ASSY. WELDED - TENSION LEVER

80 1 A610.304088 ASSY. WELDED — ROLLFR BRACKET 1500

x80 2 F130.110025 SCREW SET HEX. 1500 M10x25
X80 2 F282.110000 WASHER SPRING 1500 M10
x80 2 F170.110000 NUT FULL HEX. 1500 M10

81 1 A610.304089 ASSY. WELDED - ROLLER BRACKET 1500

x81 2 F130.110025 SCREW SET HEX. 1500 M10x25
x81 2 F282.110000 WASHER SPRING 1500 M10
%81 2 F170.110000 NUT FULL HEX. 1500 M10
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SECTION 5 AGITATOR MAIN WEB Issue 4

MAVERICK 2000 & 1500 PAGE 2/2
TTFM QIY  PART NUMBER DESCRIPTION SIZE
01 1 A610.304069 ASSY WELDED AGITATOR SHAFT (2000 MACHINES)
01 1 A610.304070 ASSY WELDED AGITATOR SHAFT (1500 MACHINES)
x1 1 F214.088025 KEY PLAIN 8x8x25
02 12 €700.300148 POLYUREIHANE ROLLFR
X2 12 M148.303071 PIVOT - BUSH 0839.00460
X2 12 M176.306319 SPACER 10mm 1G. 089.00577
X2 12 070.00446  SFAL
X2 12 F100.116080 BOLT HEX. M16x80
x2 12 F280.163020 WASHFR FLAT Ml6
X2 12 F282.116000 WASHER SPRING M16
X2 12 F170.116000 NUT FULL HPFX. Mié
X2 12 089.00565  SHIFLD
X2 12 C620.303070 CAP B89.04014
03 1 Mi82.302585 SPROCKET 15Tx3/4"P B30 W26 M8
x3 1 F214,088025 KEY PLAIN 8x8x25
O4 2 B242.102062 FLANGE BEARING
x4 4 F130.112035 SCREW SET HEX. M12x35
x4 4 F282.112000 WASHER SPRING M12
X4 4 F170.112000 NUT FULL HEX. Mi12
05 1 T732.620077 CHAIN 3/4" 1/2" 7IR
06 1 Mi82.300390 SPROCKET 15T 3/4"P B52 W28
x6 1 B200.062052 BFARING
X6 1 F202.052200 CIRCLIP INTERNAL J52x2
X6 1 F200.025200 CIRCLIP EXTERNAL A25x2
07 1 M178.300391 SPIGOT
X7  A/R SPACER
x7 1 F100.116080 BOLT HEX. M16x80
x7 1 F280.163020 WASHER FLAT Mi6
x7 1 F282.116000 WASHER SPRING M16
X7 1 F170.116000 NUT FULL HEX. M16
08 1 A610.304072 ASSY. WELDED AGITATCOR CONIROL SHAFT (2000) MACHINES
08 1 A610.304073 ASSY. WELDED AGITATOR OONTROL SHAFT (1500) MACHINES
09 2 M114.304309 (OLLAR 30mm 20 1G.
x9 2 F100.112040 BOLT HEX. M12x40
X9 2 F282.112000 WASHER SPRING M12
X9 2 F170.112000 NUT FULL HEX, Mi12
10 1 M254.304314 SIRAP 470 1G.
x10 2 F130.112030 SCREW SET HEX. M12x30
x10 2 F176.112000 NUT NYLOC HEX. Mi2
00000000000000

SECTION 05A A580.304660 OPTION AGITATOR FLECIRIC PITCH CONTROL

MAVERICK 2000 & 1500 Issue 3
OPTION

ITEM QIY  PART NUMBER DESCRIPTION S51ZE

10A 1 E202.30539 ACTUATOR - CPT.

x10A 2 F100.112065 BOLT HEX. M12x65

x10A 1 F170.112000 NUT FULL HEX. Mi2

x10A 2 F176,112000 NUT NYLOC HEX. Mi2

X 1 I1260.305292 LOOM — ACTUATOR SWITCH

X 1 E260.305284 LOOM - ACTUATOR

00000000000000
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SECTION 6 A580,302023 OPTION ASSY. OSCILLATOR Issue 2
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PAGE 2/6
ITEM QIY  PART NUMBER DESCRIPTION SIZE
A 1 A610.302880 ASSY. WELDED MIG. OSCILLATOR
B 2 M225.302881 PLATE KEEP
Bx 4 F100.116080 BOLT HEX. M16x80
Bx 4 F282.116000 WASHER SPRING M16
Bx 4 F170.116000 NUT FULL HEX. Ml6
01 2 A610.301156 ASSY. WELDED PIN PIVOT
x1 2 F200.030200 CIRCLIP EXTERNAL A30x2
x1 4 F130.112020 SCREW SET HEX. M12x20
x1 4 F130.112030 SCREW SET HEX. M12x30
x1 8 F282.112000 WASHER SPRING Mi12
x1 4 F170.112000 NUT FULL HEX. Mi2
02 1 A610.301139 ASSY. WELDED TUBE
03 2 F178.520000 NUT HALF HEX. M20x1.5
04 2 B89.02017 TRACK ROD END
05 1 MI182.301141 SPROCKET MODIFIED 014.00027
X5 1 F210.088025 PLAIN KEY 8x8x25
x5 1 F136.108012 SCREW SOCKET SET M10x12
06 1 M162.301134 SHAFT SIUB
06a 1 F200.030200 CIRCLIP EXTERNAL A30x2
07 2 001.00116  BEARING HOUSING
x7 2 B210.012062 BEARING AS206
x7 4 F100.110055 BOLT HEX. M10x55
x/ 4 F282.110000 WASHER SPRING M10
x7 4 F170.110000 NUT FULL HEX. M10
08 2 A610.301154 ASSY. WELDED TUBE * 1700 M/C
08 - 2 A610.303936 ASSY. WELDED TUBE ** 1500 M/C
09 2 A610.301209 ASSY. WELDED PLATE END
x9 2 F100.110045 BOLT HEX. M10x45
X9 2 F282.110000 WASHER SPRING M10
X9 2 F170.110000 NUT FULL HEX. M10

10 16%  C700.304700 RUBBER COVERED PADDLE SHORT  SAME AS 076.00594
* FARLY MACHINES ONLY
10 16 (700.304701 RUBBER COVERED PADDLE LONG

11 16 M196.306540 WASHER - CLIP 099.00012
12 16 F100.110055 BOLT HEX. M10x55

13 16 F282.110000 WASHER SPRING M0

14 16 F170.110000 NUT FULL HEX. M10

ITEMS 10,11,12,13&14 QIYS ARE 14 ON 1500 MACHINES

15 1 A610.301165 ASSY. WELDED ARM OSCILLATOR
16 1 A610.301202 ASSY. WELDED ARM OSCILLATOR
17 2 F202.055200 CIRCLIP INTERNAL J55x2
18 4 B200.060062 BEARING
19 2 088.00005  PLASTIC CAP 55-3
20 4 088.00017 SEAL 56-34-3
21 8 M148.302182 BRASS BUSH 35x5x25 SAME AS 065.00019
22 4 A610.301207 ASSY. WELDED PLATE, QUADRANT
X22 4 F130.108025 SCREW SET' HEX. M8x25
x22 4 F280.082116 WASHER FLAT M8
x22 4 F282.108000 WASHER SPRING M8
X22 4 F170.108000 NUT FULL HEX. M8

4 F282.112000 WASHER SPRING Mi2

4 F130.112040 SCREW SET HEX. M12x40
23 4 065.00073  BRASS WASHER
24 4 F220.050010 PIN ROLL 5x10
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ITEM QTY  PART NUMBER DESCRIPTTON SIZE
25 4 F130.108020 SCREW SET HEX. M8x20
X25 4 F282.108000 WASHER SPRING M8
26 1 A610.306023 ASSY. WELDED HINGE PIECE 100.02182
27 1 031.00228 PIN
x27 2 F280.163020 WASHER FLAT M16
X27 2 F226.050025 PIN SPLIT COITER 5%25
28 1 M182.306371 SPROCKET 014.00023 15T 3/4"P B25 W35 K8 M10
29 1 M176.300858 SPACER 8mm
30 1 M196.300869 RETAINING WASHER 3055x9LG
x30 1 F282.108000 WASHER SPRING M8
x30 1 F130.108025 SCREW SET HEX. M8x25
x5 1 T732.620051 CHAIN 3/4"P 1/2" 51R SER.
31 1 RP0O88.00524 PLASTIC CHAIN ADJUSTFR
X31 1 F102.110080 BOLT CARRIAGE CUP SQUARE M10x80
x31 1 F280,102120 WASHER FLAT M10
x31 1 F282.110000 WASHER SPRING M10
x31 1 F170.110000 NUT FULL HEX. M10
32 1 A610.306367 ASSY. WELDED OSCILLATOR GUARD
33 1 C730.302246 RUBBER FLAP
X33 4 M256.306369 SIRIP
X33 1 M256.306370 SIRIP
x33 12 F240.850190 POP RIVET 5%19
x33 2 M225.306368 PLATE
%33 4 F130.108020 SCREW SET HEX. MSx20
X33 3 F280.082116 WASHER FLAT M8
X33 4 F282.108000 WASHFR SPRING M3
X33 4 F170.108000 NUT FULL HEX. M8
6 (648.081250 GRFASE NIPPLE &m STRAIGHT

o34
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ITEM QIY  PART NUMBER DESCRIPTION STZE
36 1 HB50.302356 HYDRAULIC MOTOR

OR
36 H850.304162 HYDRAULIC MOTOR
Xx36 F130.112040 SCREW SEI HFX. M12x40
%36 F282.112000 WASHER SPRING Mi2
x36 F170.112000 NUT FULL HEX. Mi2
37 H512.208122 PLUG CONN. 1/2"B.S.P. 12mm PIPE
38 H403.304464 HOSE ASSY. 3/8" 2W ST. & 9o ENDS 610 IG.
39 H403.304465 HOSE ASSY. 3/8" 2W ST, & 450 ENDS 560 16.
40 H403.304462 HOSE ASSY. 3/8" 2W ST. & 90o ENDS 1100 IG.
4] H403.304463 HOSE ASSY. 3/8" 2W ST. & 900 ENDS 1150 LG.

2

2

2

2

1

1

1

1

42 2
43 3
44 1
45 1
1

X46 2
X46 2
X46 2
2

2

1

1

1

X46
47

H512.122152
H510.115122
H560.122152
H542.100122
B92.03282
F100.106035
F280,061416
F282. 106000
F176.106000
H512.206122
E288.301461
F216.304745
E260.304746

PLUG PIPE CONNECIOR
REDUCFR

BANJO

TEE. COUPLING

SPEFD CONTROL VALVE.
BOLT HEX.

WASHER ‘FLAT

WASHER SPRING

NUT FULL HEX.

PLUG PIPE CONNECIOR

SWITCH TOGGLE ON OFF C/W COVEFR

CABLE - SWITCH
1OOM ~ OSCILLATOR

M22x1.5 / 15mm PIPE
15mm / 12 mm PIPE
M22x1.5 / 15mm PIPE
12mm F/M/F

MEx35

M6

M6

M6

3/8" BSP. PLUG / 12mm PIPF
"ARCO ELEC.
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TTEM QIY  PART NUMBER DESCRIPTTON SIZE

01 10 M182.300348 SPROCKET' 014.00050 15T 3/4"P B30 W35 K8
02 1 Mi182.305051 SPROCKET 30T 3/4"P B40 35W K10 RDMOO468
03 1 M182.304009 SPROCKET 19T 3/4"P B25 W35 K8 M8
04 1 Mi82.304010 SPROCKET DOUBLE 19T/19T 3/4"P B25 Wa6 K8 M8
05 1 MI182.304011 SPROCKET 19T 3/4"P B25 W40 K8 M8
06 1 M182.303986 SPROCKET 20T P B30 35W

07  N/A . RDMO0468

08 1 Mi182.305050 SPROCKET DOUBLE 17T/24T 3/4"P B40 58W K10 RDMOO46S
09 3 M182.300390 SPROCKET 15T 3/4"P BS52

10 1 MI182.304028 SPROCKET 24T 3/4"P B25 W35 K8 M8
x10 1 M196.300869 RETAINING WASHER

x10 1 F130.108020 SCREW SET HEX. M8x20

11 3 M178.300391 SPINDLE

x11 3 B200.062052 BEARING 6205-2RS

x11 3 F202.052200 CIRCLIP INTERNAL J52x2

x11 3 F200.025200 CIRCLIP EXTERNAL A25x2

x11 1 F100.116110 BOLT HEX. M16x110

x11 2 F100.116080 BOLT HEX. M16x80

x11 3 F282.116000 WASHER SPRING Ml6

x11 3 F170.116000 NUT FULL HEX. M16

12 1 A610.304282 ASSY. BFARING MIG. PANEL L/H

x12 5 FI30.112025 SCREW SET HEX. M12x25

x12 5 F282.112000 WASHFR SPRING Mi2

x12 5 F170.112000 NUT FULL HEX. M12

13 1 A610.304283 ASSY. WELDFD PANEL R/H

x13 5 F130.112025 SCREW SET HEX. M12x25

X135 F282.112000 WASHER SPRING M12

x13 5 F170.112000 NUT FULL HEX. M12

14% 1 M162.305049 SHAFT - LAY 40mm 1968LG.

X142 F210.108060 KEY PLAIN 10x8x60 RDMOO468

x14 A/R MI176.3004600 SPACER RIMO0468

xl4 2 F200.040250 CIRCLIP EXTERNAL A40x2 .5 RDMO0468

15 1 M166.300237 STAR SHAFT 32mm SQ. 19761G.

x15 2 F210.088030 KEY PLAIN 8x8x30

x15 2 F200.030200 CIRCLIP EXTERNAL A30x2

16 5 MI66.300236 STAR SHAFT 32mm SQ. 190616,

xl6 10 F200.030200 CIRCLIP EXTERNAL A30x2

x16 1 F210.088030 KEY PLAIN 8x8x30

x16 4 F210.088060 KEY PLAIN 8x8x60

17 3 A610.300240 ASSY. WELDED CLOD ROLLER ROUND

17 3 A610.302718 ASSY. WELDED CLOD SQUARE ROLLER

17 3 MI56.304510 ROLLER CLOD HEXAGONAL

x17 3 F210.088025 KEY PLAIN 8x8x25

Xx17 6 F200.025200 CIRCLIP EXTERNAL A25x%2

18 12 B242.000302 BEARING B30 RDMO0468

X18 12 (648.061252 GREASE NIPPLE 6m 900 RDMOO468

X18 24 FI130.112030 SCREW SET HEX. MI12x30 RDMOO468

X18 24 F282.112000 WASHER SPRING M12 RDMOO468

x18 24 F170.112000 NUT FULL HEX. M12 RDMOO468

19 315 (700.302445 STAR 14 FINGER

20 321 €700.303036 MOULDING SPACER

21 12 088.00208 END DISC

22 12 M226.300468 PROFILE RETAINING WASHER

X22 12 F200.035250 CIRCLIP FXTERNAL A35x2.5

* S/N 0001 uses M162.307182 with 35mm Bore Sprockets,
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ITEM QIY  PART NUMBER DESCRIPTION SIZE,
23 3 A610.304299 ASSY. WELDED PLATE MIG. L/H

x23 3  A610.304300 ASSY. WELDED PLATE MIG. R/H

X23 6 F102.112025 BOLT CARRTAGE CUP SQUARE M12x25
X23 6 F280.132825 WASHER FLAT M12
x23 6 F176.212000 NUT BINX HEX. Mi2
x23 6 F130.112035 SCREW SET HEX. M12x35
X236 F282.112000 WASHER SPRING Mi2
x23 6 F170.112000 NUT FULL HEX. M12

24 6  B242.000252 BFARING B25
X246 (648.061252 GREASE NIPPLE éim 0o
x24 12 F130.112030 SCREW SET HEX. M12x30
X24 12 F282.112000 WASHFR SPRING M12
x24 12 F170.112000 NUT FULL HEX. M12

25 6 M114.300739 COLLAR

26 3 A610.304181 ASSY. WELDED SCRAPER

X26 6 F102.112030 BOLT CARRIAGE CUP SQUARF. M12x30
X266 F280.132825 WASHER FLAT Mi2
X266 F176.112000 NUT' NYLOC HEX.

27 1 A610.304233 ASSY. WELDED BRACKET

28 1 MI08.304148 BRACKET ANGLE

29 1 A610.304154 ASSY. WELDED TENSION ARM

30 1 M176,304151 SPAGFR TOP HAT

x30 1 F100.116060 BOLT HFX. M16x60
x30 1 F280.163020 WASHER FLAT Mi6
30 1 F282.116000 WASHFR SPRING M16
%30 1 F170.116000 NUT FULL HEX. M16

31 1 097.00017  SPRING

32 1 (622.306531 CHAIN 6 LINKS GALV.
33 2 F128.110130 BOLT HOOK M10x130
X33 4 F280.102120 WASHFR FLAT M10
X33 4 F170.110000 NUT FULL HEX. M10
34 1 A610.304238 ASSY. WELDED ADJUSTER

35 1 MI80.304239 SPINDLE

36 1 C700.303953 CHAIN ADJUSTER

x36 1 F100.110065 BOLT HEX... M10x65
x36 1 F280.102120 WASHER FLAT M10
X36 1 F282.110000 WASHFR SPRING M10
Xx36 1 F170.110000 NUT FULL HEX. M10

37 1 M258.304149 SUPPORT BAR

x37 1 F100.112035 BOLT HEX. M12x35
x37 1 F176.112000 NUT NYLOC HEX. Mi12
38 1 A610.304242 ASSY. WELDED ADJUSTFR ARM RDMO0469
39 1 M180.304243 SPINDLE

x39 1 F100.112090 BOLT HEX. M12x90
X39 1 F280.132825 WASHER FIAT M12
x39 1 F282.112000 WASHER SPRING M12
Xx39 1 F170.112000 NUT FULL HFX. M12

40 1 F120.116116 BOLT EYE Ml6x115
x40 1 F130.116045 SCREW SET HEX. Mlox45
x40 3 F280.163020 WASHER FLAT M16
x40 1 F176.116000 NUT NYLOC HEX. Ml6
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SECTION 7 GALAXY 1
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MAVERICK 1996 PAGE 6/6

ITEM QIY  PART NUMBER DESCRIPTION SIZE

x40 2 F170.116000 NUT FULL HEX. M16

4] 1 C700.304412 NYLON CHAIN ROLLER 088.00192

x41 1 F102.112070 BOLT CARRIAGE CUP SQUARE M12x70

X4 1 F282.112000 WASHFR SPRING M12

x41 1 F170.112000 NUT FULL HEX. M12

42 2 M252.304295 STAY ADJUSTING

X42 2 F130.112090 SCREW SET HEX. M12x90

X42 4 F170.112000 NUT FULL HEX. M12

xX42 4 F280.132825 WASHER FLAT M12

x42 6 F130.112030 SCREW SET HEX. M12x30

x42 12 F280.132825 WASHER FLAT MI12

x42 6 F176.112000 NUT NYLOC HEX. M2

43 1 A610.304307 ASSY. WELDED ADJUSTER ARM RDMO0469

44 1 Mi80.304243 SPINDLE

X44 1 F100.112090 BOLT HEX. M12x90

x44 1 F280.132825 WASHER FLAT Mi2

x44 1 F282.112000 WASHER SPRING M12

X44 1 F170.112000 NUT FULL HEX. M12

45 1 F120.116095 BOLT EYE M16x95

X45 1 F280.163020 WASHER FLAT M16

X45 2 F170.116000 NUT FULL HEX. M16

X45 1 M176.304308 SPACER 35mm OD. 161G.

X45 1 F130.116060 SCREW SET HEX, M16x60

X45 1 F280.163020 WASHFR FLAT Mi6

X45 1 F176.116000 NUT NYLOC HEX. M16

46 1 C700.304412 NYLON CHAIN ROLLFR 0858.00192

x46 1 F102.112070 BOLT CARRTAGE CUP SQUARE M12x70

x46 1 F282.112000 WASHER SPRING M12

X46 1 F170.112000 NUT FULL HEX. M12

47 1 F120.116116 BOLT EYE M16x115

X47 1 F280.163020 WASHER FLAT Mlé

x4 1 F176.116000 NUT NYLOC HEX. M16

48 1 C700.304412 NYLON CHAIN ROLLER 088.00192

X48 1 F102.112080 BOLT CARRIAGE CUP SQUARE M12x80

x48 1 F280.132825 WASHFR FLAT Mi2

X48 1 F282.112000 WASHER SPRING M12

xX48 1 F170.112000 NUT FULL HFX. M12

49 2 SPACER 15mm HYD. TURE 361G.

50 AR SPACER

51 3 T732.620030 CHAIN 3/4"Px1/2x30R 60H ASA SBR
52 2 T732.620038 C(HAIN 3/4"Px1/2x38R 60H ASA SBR
53 1 T732.620086 CHAIN 3/4"Px1/2x86R 60H ASA SBR
54 1 T732.620077 (HAIN 3/4"Px1/2x77R 60H ASA SBR
55 1 T732.620089 CHAIN 3/4"Px1/2x89R 60H ASA SBR
56 1 T1732.620057 (HAIN 3/4"Px1/2x57R 60H ASA SBR
57 2 B242.000402 BFARING B40 RDMOO468

x57 2 (648.061252 (GREASE NIPPLE 6mm 900 RDMO0O468

x57 4 F130.112040 SCREW SET HEX. M12x40 RDMO0468

x57 4 F282.112000 WASHER SPRING M12 RDMOO468

x57 4 F170.112000 NUT FULL HEX. M12 RDMOO468
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SECTION 7 STAR SEPARATOR MG14-1700
* STAR SEPARATOR MG18-1700

Issue 8

MAVERICK 1997 PAGE 2/8
TTEM QTY ~ PART NUMBER DESCRIPTION SIZE
01 9 MI182.300348 SPROCKET 014.00050 15T 3/4"P B30 W35 K8
02 1 MI182.305704 SPROCKET DOUBLE 30T/17T 3/4"P B4O W46 K10 RDMOO533
03 1 MI182.304009 SPROCKET 19T 3/4"P B25 W35 K8 M8
04 1 MI182.304010 SPROCKET DOUBLE 19I/19T 3/4"P B25 W46 K8 M3
05 1 M182.304011 SPROCKET 19T 3/4"P B25 W40 K8 M8
06 1 M182.303986 SPROCKET 20T 3/4"P B30 W35 K8 M8
07 1 (C700.303953 CHAIN ADJUSTER
X7 1 F102.110065 BOLT CARRIAGE CUP SQUARE M10x65
x7 1 F280.102120 WASHFR FLAT M10
X7 1 F282.110000 WASHER SPRING M10
X7 1 F170.110000 NUT FULL HEX. M10
08 1 MI182.305050 SPROCKET DOUBLE 17T/24T 3/4"P B40 W40 K10 RDMOO468
09 3 M182.300390 SPROCKET 15T 3/4"P B52
10 1 M182.304028 SPROCKET 24T 3/4"P B25 W35 K8 M8
x10 1 MI196.300869 RETAINING WASHER
x10 1 FI130.108020 SCREW SET HEX. M8x20
11 3 M178.300391 SPINDLE
x11 3 B200.062052 BEARING 6205-2RS
x11 3 F202.052200 CIRCLIP INTERNAL J52x2
x11 3 F200.025200 EXTERNAL CIRCLIP A25%2
x11 1 F100.116110 BOLT HEX. Miéx110
x11 2 F100.116080 BOLT HEX. M16x80
x11 3 F282.116000 WASHER SPRING Mi6
x11 3 F170.116000 NUT FULL HEX. M16
12 1 A610.304282 ASSY. BEARING MIG. PANEL L/H RDMOO533
x12 5 F130.112025 SCREW SET HEX., M12x25
x12 5 F282.112000 WASHER SPRING M2
x12° 5 F170.112000 NUT FULL HEX. M12
13 1 A610.304283 ASSY. WELDED PANEL R/H
x13 5 F130.112025 SCREW SET HEX. M12x25
x13 5 F282.112000 WASHFR SPRING M12
x13 5 F170.112000 NUT FULL HEX. M12
14 1 M162.305049 SHAFT - LAY 40mm DIA. RDMOO533
xl4 2 F210.108050 KEY PLAIN 10x8x50 RIMOO468
x14 2 F200.040250 EXTERNAL CIRCLIP A40x2.5 RDMOO468
15 1 M166.300237 STAR SHAFT
x15 2 F210.088030 KEY PLAIN 8x8x30
x15 2 F200.030200 EXTERNAL CIRCLIP A30x2
16 5 M166.300236 STAR SHAFT
x16 10 F200.030200 EXTERNAL CIRCLIP A30x2
x16 1 F210.088030 KEY PLAIN 8x8x30
x16 4 F210.088060 KEY PLAIN 8x8x60
17 3 A610.300240 ASSY. WELDED CLOD ROLLER
OPTION STAINLESS CLOD ROLLER
17 3 A610.305646 ASSY. WELDED ROLLER
OPTION SQUARE CLOD ROLLERS
17 3 A610.302718 ASSY. WELDED SQUARE (LOD ROLLER
OPTION
17 3 M156.304510 ROLLER CLOD HEXAGONAL
x17 3 F214.088025 KEY PLAIN 8x8x25
x17 6 F200.025200 EXTERNAL CIRCLIP A25x2
18 14 B242.000302 BEARING SFI30
x18 14 (648.061252 GRFASE NIPPLE 6mm o
x18 28 F130.112030 SCREW SET HEX. M12x30
x18 28  F282.112000 WASHER SPRING Mi2
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SECTION 7 STAR SEPARATOR MG14-1700
% STAR SEPARATOR MG18-1700
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TTEM QTY  PART NUMBER DESCRIPTION SIZE
x18 28 F170.112000 NUT FULL HEX. M12

19 315  C700.302445 STAR 14 FINGER

19 411 C700.305521 STAR - 18 FINGER STAR

20 321 €700.303036 MOULDING SPACER

20 417  (700.305520 MOULDING - SPACER ( FOR 18 FINGER STAR)
21 12 088.00208 END DISC

22 12 M226.300468 PROFILE RETAINING WASHER

x22 12 F200.035250 EXTERNAL CIRCLIP A35x2.5
23 3 A610.304299 ASSY. WELDED PLATE MIG. L/H

x23 3 A610.304300 ASSY. WELDED PLATE MIG. R/H

x23 6 F102.112025 BOLT CARRIAGE CUP SQUARE M12x25
X236 F280.132825 WASHER FLAT M12

x23 6 F176.212000 NUT BINX HEX. M12
X235 F130.112035 SCREW SET HEX. M12x35
X23 1 F130.112030 SCREW SET HEX. M12x30
x23 5 F282.112000 WASHER SPRING M12
X235 F170.112000 NUT FULL HEX. M12

x23 1 F176.212000 NUT BINX HEX. Mi2

24 6  B242.000252 BEARING B25
X246 (648.061252 GRFASE NIPPLE 6m 900
X24 12 F130.112030 SCREW SET HEX. M12x30
x24 12 F282.112000 WASHER SPRING M12

x24 12 F170.112000 NUT FULL HEX. Mi2

25 6 M114,300739 (OLLAR

26 3 A610.304181 ASSY. WELDED SCRAPFR

x26 6 F102.112030 BOLT CARRIAGE CUP SQUARE M12x30
X266 F280.132825 WASHER FLAT M12
X266 F176.112000 NUT NYLOC HEX.

27 1 A610.304233 ASSY. WELDED BRACKET

28 1 MI08.304148 BRACKET ANGLE

29 1 A610.304154 ASSY. WELDED TENSION ARM

Xx29 1 F100.110025 BOLT HEX. M10x25  RDMOO590
x29 1 F280.102120 WASHER FLAT M10 RDMO0590
x29 1 F170.110000 NUT FULL HEX. M10 RDMO0590
30 1 M176.304151 SPACER TOP HAT

x30 1 F100.116060 BOLT HEX. M16x60
x30 1 F280.163020 WASHFR FLAT Ml6
x30 1 F282.116000 WASHFR SPRING M16
x30 1 F170.116000 NUT FULL HEX. Mlé

31 1 097.00017  SPRING

32 1 (622.306531 6 LINKS CHAIN

33 2 F128.110130 BOLT HOOK M10x130
X33 4 F280.102120 WASHER FLAT MI10
X33 4 F170.110000 NUT FULL HEX. MI10

34 1 A610.304238 ASSY. WELDED ADJUSTER

35 1 M180.304239 SPINDLE

36 1 C700.303953 CHAIN ADJUSTER

%36 1 F100.110065 BOLT HEX. M10x65
X36 1 F280.102120 WASHFR FLAT M10
X36 1 F282.110000 WASHER SPRING M10
x36 1 F170.110000 NUT FULL HEX. M10

37 1 M258.304149 SUPPORT BAR

x37 1 F100.112035 BOLT HEX. M12x35
x37 1 F176.112000 NUT NYLOC HEX, Mi2

38 1 A610.304242 ASSY. WELDED ADJUSTER ARM RDMO0469
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TTEM QY ~ PART NUMBER DESCRIPTION SIZE

39 1 MI180.304243 SPINDLE

x39 1 F100.112090 BOLT HEX. M12x90

x39 1 F280.132825 WASHER FLAT M2

x39 1 T282.112000 WASHER SPRING M12

x39 1 TF170.112000 NUT FULL HEX. Mi2

40 1 F120.116116 BOLT EYE Ml6x115

x40 1 F130.116045 SCREW SET HEX. M16x45

x40 3 F280.163020 WASHER FLAT M16

x40 1 F176.116000 NUT NYLOC HEX. M16

x40 2 F170.116000 NUT FULL HEX. Ml6

41 1 C700.304412 NYLON CHAIN ROLLER 088.00192

x41 1 F102.112070 BOLT CARRTAGE CUP SQUARE M12x70

x4 1 F282.112000 WASHER SPRING M12

X41 1 F170.112000 NUT FULL HEX. M12

42 2 M252.304295 STAY ADJUSTING

x42 2 F130.112090 SCREW SET HEX. M12x90

x42 4 F170.112000 NUT FULL HEX. M12

X424 F280.132825 WASHER FLAT M12

x42 6 F130.112030 SCREW SET HEX. M12x30

x42 12 F280.132825 WASHER FLAT Mi12

x42 6 F176.112000 NUT NYLOC HEX. Mi2

43 1 A610.304307 ASSY. WELDED ADJUSTER ARM RIMO0469

44 1 M180.304243 SPINDLE

x4 1 F100.112090 BOLT HEX. M12x90

x44 1 F280.132825 WASHER FLAT M12

X441 F282.112000 WASHER SPRING Mi2

x44 1 F170.112000 NUT FULL HEX. M12

45 1 FI120.116095 BOLT EYE M16x95

X45 1 F280.163020 WASHER FLAT Mi6

x45 2 F170.116000 NUT FULL HEX. Mi6

X4h 1 MI176.304308 SPACER

X45 1 F130.116060 SCREW SET HEX. M16x60

X45 1 F280.163020 WASHER FLAT M16

X45 1 F176.116000 NUT NYLOC HEX. M16

46 1 (C700.304412 NYLON CHAIN ROLLER 088.00192

x46 1 F102.112070 BOLT CARRIAGE CUP SQUARE M12x70

X461 F282.112000 WASHER SPRING Mi2

x46 1 F170.112000 NUT FULL HEX. M12

47 1 F120.116116 BOLT EYE Mi6x115

x47 1 F280.163020 WASHER FLAT M16

x47 1 F176.116000 NUT NYLOC HEX. M6

48 1 MI156.306025 NYLON CHAIN ADJUSTER 75mm DIA. RDMOO585

X48 1 F102.112080 BOLT CARRIAGE CUP SQUARE M12x80

x48 1 F280.132825 WASHER FLAT M12

X48 1 F282.112000 WASHER SPRING M12

x48 1 F170.112000 NUT FULL HEX. M12

51 3 T732.620030 CHAIN 3/4"Px1/2x30R 60H ASA SBR
52 1 T732.620038 CHAIN 3/4"Px1/2x38R 60H ASA SBR
53 1 T732.620086 CHAIN 3/4"Px1/2x86R 60H ASA SBR
54 1 T732.620077 CHAIN 3/4"Px1/2x77R 60H ASA SBR
55 1 T732.620089 CHAIN 3/4"Px1/2x89R 60H ASA SBR
56 1 T732.620057 CHAIN 3/4"Px1/2x57R 60H ASA SBR
57 2 B242.000402 BEARING SFT40 RDMOO468

x57 2 (648.061252 GRFASE NIPPLE 6mm 900 RDMOO468

x5/ 4 F130.112040 SCREW SET HEX. M12x40 RDMOO468
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TTEM QIY  PART NUMBER DESCRIPTION

Issue 9

SIZE

F282.112000 WASHER SPRING
F170.112000 NUT FULL HEX.
58 T732.620068 CHAIN
59 T732.620049 CHAIN

x57 4
4
1
1
X 2 A610.302480 ASSY. WELDED ADJUSTER BOLT
A
4
2
2

x57

F170.112000 NUT FULL HEX.
¥280.132825 WASHER FLAT
F130.110025 SCREW SET HEX.
F176.110000 NUT NYLOC HEX.

T

M12 RDMOO468

M12 RDMOO468
3/4"Px1/2x68R 60H ASA SBR
3/4"Px1/2x49R 60H ASA SBR

Mi2
M12
M10x25
M10

RDMOO796
RDMQO796
RDMOO796
RDMO0796
RDMOO796
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SID. WIDIH CART ELEVATOR

TTEM QIY  PART NUMBER DESCRIPTION SIZE

01 1 A610.300657 ASSY. WELDED BFARING MIG.PLATE IH.
x1 4 F130.112025 SCREW SET HEX. M12x25

x1 4 F282.112000 WASHER SPRING Mi2
x1 4 F170.112000 NUT FULL HEX. Ml12
02 1 M226,300511 PROFILE PLATE
X2 2 F130.112025 SCREW SET HEX. M12x25
X2 2 F282.112000 WASHER SPRING M1i2
X2 2 F170.112000 NUT FULL HEX. M12
03 1 M226.300507 PROFILE PLATE
X3 3 F130.108016 SCREW SET HEX. MBx16
X3 3 F282.108000 WASHER SPRING M8
X3 3 F170.108000 NUTI' FULL HEX. M8
04 1 M224.300519 SIDE PLATE MIG.
X4 3 F130.108016 SCREW SET HEX. M8x16
X4 3 F282.108000 WASHER SPRING M8
X4 3 F170.108000 NUT FULL HFX. M8
05 1 M242.300509 BEARING MIG,PLATE RH
x5 2 F130.112025 SCREW SET HEX. M12x25
X5 2 F282.112000 WASHER SPRING M12
x5 2 F170.112000 NUT FULL HEX. M2
06 1 M258.300506 SUPPORT BRACKET
X6 2 F130.108016 SCREW SET' HEX. MBx16
X6 2 F282.108000 WASHER SPRING M8
X6 2 F170.108000 NUT FULL HEX. M8
07 2 M166.300236 STAR SHAFT
08 6 F200.035250 CIRCLIP EXTERNAL A35x2.5
09 6 M226.300468 RETAINING WASHER

10 6  088.00208 END DISC
11 77 088.00209 12 FINGER STAR TYPE A

12 77 088.00210 12 FINGER STAR TYPE B
13 4 F200.030200 CIRCLIP EXTERNAL A30x2

14 8  B242.000302 BEARING
x4 4  (648.061251 GREASE NIPPLE
x14 16 F130.112030 SCREW SET HEX. M12x30
x14 16 F282.112000 WASHER SPRING M12
x4 16 F170.112000 NUT FULL HEX. Mi2

1 M166.300238 STAR SHAFT 32mm 5Q.1039 LG.

16 1 MI166.300510 STAR SHAFT 32mn 8Q.1023 LG.
17 2 F210.088060 KEY PLAIN 8x8x60
18 3 F210.088030 KEY PLAIN 8x8x30
19 AR SPACER
20 AR SPACER
21 7 M182.300354 SPROCKET 12Tx3/4"P
22 1 M182.300350 SPROCKET 12TX3/4"P  (MOTOR)
X22 1 F210.087030 KEY PLAIN (SUPPLIED WITH HYD. MOTCR)
23 AR SPACER
24 1 MI196.300869 RETAINING WASHFR
X24 1 F130.108025 SCREW SET HEX. M8x25
X24 1 F282.108000 WASHFR SPRING M8
25 4 T732.620026 DRIVE CHAIN 3/4"P-1/2"-26R
26 2 (C700.300666 END CAP
27 2 C700.300667 SPIGOT WASHER
x27 2 F130.110020 SCREW SET HEX. M10x20
x27 2 F282.110000 WASHER SPRING M10
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SID. WIDIH CART ELEVATOR

ITEM QIY ~ PART NUMBER DESCRIPTTON SIZE
28 1 M242.300752 TRANSFFR STARS SIDE PANEL L/H
X28 6 F102.408020 BOLT SLOTTED COACH M8x20
X28 6 F282.108000 WASHER SPRING M8
X28 6 F170.108000 NUT FULL HEX. M8
29 1 M226.300754 TRANSFER STARS STDF PANEL MIG.
X29 2 FI130.112025 SCREW SET HEX. M12x25
X29 2 F282.112000 WASHER SPRING Mi2
X29 2 F170.112000 NUT FULL HEX. M12
30 1 M242.300753 TRANSFER STARS SIDE PANEL R/H
x30 5 F102.408020 BOLT SLOTTED COACH M8x20
x30 5 F282.108000 WASHER SPRING M8
x30 5 F170.108000 NUT FULL HEX. M8
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SECTION 12 ELEVATOR 1995 - 96
ENTERPRISE 2000 HYDRO, MD. & MAVERICK

Issue 1

PAGE 2/10
ITEM QIY  PART NUMBER DESCRIPTION SIZE
01 1 A610.300544 ELEVATOR LOWER SECTION
02 2 A610.300618 ASSY. WELDED MIG. CHANNEL
X2 4 F130.112025 SCREW SET HEX. M12x25
X2 4 T282.112000 WASHER SPRING M12
X2 4 F170,112000 NUT FULL HEX. M12
03 1 A610.300626 ASSY. WELDED GUARD RATL
X3 2 F130.112030 SCREW SEI' HEX. M12x30
X3 2 F282.112000 WASHER SPRING M12
X3 2 F170.112000 NUT FULL HEX. Mi2
04 1 A610.300694 ADJ.ROLLER MIG.BRKT.FRONT IH.
05 1 A610.300695 ADJ ROLLFR MIG,BRKT.REAR IH
x5 Z  F130.112055 SCREW SET HEX. M12x55
x5 2 F174.112000 NUT HALF HEX. M12
x5 2 F130.116090 SCREW SEI' HEX. M16x90
x5 2 F174.116000 NUT HALF HEX. M16
06 4 A510.302572 CAST ROLLER ASSY.
X6 1 M156.300677 MACHINED ROLLER SHELL (001.00483)
X6 2 B200.062040 BFARING 6204
X6 1 F202.047175 CIRCLIP INTERNAL J47x1.75
X6 1 F200.020175 CIRCLIP FXTERNAL A20x1.75
X6 1 F282.116000 WASHER SPRING M16
X6 1 F170.116000 NUT FULL HEX. M16
X6 1 091.00047  SPINDLE
X6 ] 060.00416  SPACER
X6 2 §210.002042 SFAL 2204 B98.01300
X6 1 (C648.081000 GRFASE NIPPLE
X6 4 002.00066 LOCK WASHER
07 4 W240.300772 ROLLER SCRAPER
X7 8 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
x7 8 F280.082116 WASHER FLAT M8
x7 8 F282.108000 WASHER SPRING M8
x7 8  F170.108000 NUT FULL HEX. M8
08 2 W240.300992 SCRAPER WEB
09 2 M256.300133 SIRIP CLAMP
X9 4 F100,110025 BOLT HEX. M10x25
x9 4 F280.102120 WASHER FLAT M10
X9 4 F282.110000 WASHER SPRING M10
X9 4 F170.110000 NUT FULL HEX. M10
10 10 C700.300148 SUPPORT ROLLER 75mm
x10 10 M180.303071 PIVOT ~ BUSH 089.00460
x10 10 070.00446  SFAL
x10 18  F280.163020 WASHER FLAT M16
x10 10 F282.116000 WASHER SPRING M16
x10 8 F170.116000 NUT FULL HEX. M16
x10 10 (€620.303070 PLASTIC CAP B89.04014
x10 10 089.00565  SHIELD
x10 8 F100.116080 BOLT HEX. M16x80
x10 2 F102.116065 BOLT CARRTAGE CUP SQUARE M16x65
x10 2 F280.213730 WASHER FLAT M20
x10 2 F174.116000 NUT HALF HEX. Ml6
11 30 €700.300227 SUPPORT ROLLER 75mm
x11 30 M148.300308 PIVOT-BUSH 089.00508
x11 30  070.00446  SFAL
x11 58 F280.163020 WASHER FLAT M16
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ENTERPRISE 2000 HYDRO, MD. & MAVERICK

PAGE 4/10
TTEM QIY  PART NUMBER DESCRIPTION SIZE
X1l 30 F282.116000 WASHER SPRING M16
x11 28 F170.116000 NUT FULL HEX. M16
x11 30  (620.303070 PLASITIC CAP B89.04014
x11 30  089.00565 SHIFLD
x11 28 TF100.116080 BOLT HEX. M16x80
x11 2 F100.116055 BOLT HEX. M16x55
x11 2 F174,116000 NUT HALF HEX, M16
x11 28 M176.306318 SPACER 089.00576  20mm
12 6  700.300147 SUPPORT ROLLFR 95mm
x12 6 M148.303071 PIVOT - BUSH 089. 00460
x12 6  070.00446 SFAL
x12 6 F100.116080 BOLT HEX. M16x80
x12 12 F280.163020 WASHER FLAT M16
x12 6 F282.116000 WASHER SPRING M16
x12 6 F170.116000 NUT FULL HEX. M16
x12 6  (620.303070 PLASTIC CAP B89.04014
x12 6 089.00565 SHIFLD
13 6 C700.300146 SUPPORT ROLLER FLANGED 95mm
x13 6 M148.303071 PIVOT - BUSH 089.00460
x13 6  070.00446  SEAL
x13 6 F100.116090 BOLT HEX. M16x90
x13 12 F280.163020 WASHER FLAT M16
x13 6 F282.116000 WASHER SPRING M16
x13 6 F170.116000 NUT FULL, HEX. M16
x13 6 (620.303070 PLASTIC CAP BR9. 04014
x13 6 089.00565  SHIELD
14 1 M224.300558 SIDE PANEL LOWER FRONT
144 1 M224.300868 SIDE PANEL LOWER REAR-EXTENDED
x14-A 14 F102.108025 BOLT CARRTAGE CUP SQUARE M8x25
x14-A 14  F282.108000 WASHER SPRING M8
x14-A 14 F170.108000 NUT FULL HEX. M3
x14-A 14  F280.082116 WASHER FLAT M8
15 1 M224.300566 SIDE PANEL HINGE LH.
X 1 M224.300567 SIDE PANFL HINGE RH.
x15-x 8 F102.108020 BOLT CARRTAGE CUP SQUARE M8x20
x15-x 8 F280.082116 WASHFR FLAT M8
x15-x 8 F282.108000 WASHER SPRING M8
x15-x 8 F170.108000 NUT FULL HEX. M8
16~ 2 F100.130130 BOLT HFX. M30x130
x16 2 F176.130000 NUT NYLOC HEX. M30
17 4 A610.301006 ASSY. WELDED PIVOT ELEV.
x17 4 RPB89.01503 GREASE NIPPLE STRATGHT Smm
x17 16  F100.112055 BOLT HEX. M12x55
x17 16 F282.112000 WASHER SPRING M12
x17 16 F170.112000 NUT FULL HEX. M12
18 2 A610.300658 ASSY. WELDED ELEVATOR RAM PIN (CHASSIS)
x18 2 F130.110020 SCREW SET HEX. M10x20
x18 2 F282.110000 WASHER SPRING M10
x18 2 F170.110000 NUT FULL HEX. M10
19 2 M196.300337 RETAINING WASHER 40 OD. 9 ID. 5 LG.
x19 2 F130.108025 SCREW SET HEX. MBx25
x19 2 F282.108000 WASHER SPRING M8
X 2 M208.300844 DEFLECTOR
X 4 F102.108016 BOLT CARRIAGE CUP SQUARE M8x16



SECTION 12 ELEVATOR 1995 - 96 Issue 1
- ENTERPRISE 2000 HYDRO, MD. & MAVERICK
. PAGE 5/10




SECTION 12 ELEVATOR 1995 ~ 96
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ITEM QTY  PART NUMBER DESCRIPTION SIZE

X 4 F282.108000 WASHER SPRING M8

X 4 F170.108000 NUT FULL HEX. M8

20 1 A610.301453 ASSY. WELDED ELEVATOR CENIRE SECTION

21 14 M108.300568 SIDE PANFL MIG.BRKT, 254X40X5 M. S.FLAT.BAR

X 14 F102.110020 BOLT CARRTAGE CUP SQUARE M10x20

X 14 F282.110000 WASHER SPRING M10

X 14 F170.110000 NUT FULL HEX. M10

22 1 M224.301431 SIDE PANEL CENIRE LH.(FRONT) 2mm M.S.PLATE 2279x215
*OPTION HIGHER SIDE PANELS

22 1 M224.303486 *PANEL SIDE ELEVATOR CENIRE L/H [HIGH]

X 4 F102.108020 BOLT CARRTAGE CUP SQUARE MB8x20

X 4 F280.082116 WASHER FIAT M8

X 4 F282.108000 WASHER SPRING M8

X 4 F170.108000 NUT FULL HEX. M8

23 1 M224.301432 SIDE PANEL CENIRE RH. (REAR)  2mm M.S.PLATE 2279x215
*OPTION HIGHER SIDE PANELS

23 1 M224.303487 PANEL SIDE ELEVATOR CENIRE R/H [HIGH]

X 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

X 4 F280.082116 WASHER FLAT M8

X 4 F282.108000 WASHER SPRING M8

X 4 F170.108000 NUT FULL HEX. M8

24 1 006.00334  PIVOT HOUSING

x24 1 M522.306455 CASTING ELEVATOR PIVOT R/H  FOR 006.00334 RDMO0676

X 4 F130.112035 SCREW SET HEX. M12x35

X 4 F282.112000 WASHER SPRING Mi2

X 4 F170.112000 NUT FULL HEX. M12

25 1 006.00335  PIVOT HOUSING

X25 1 M522.306454 CASTING ELEVATOR PIVOT L/H  FOR 006.00335 RDMO0676

x25 4  F130.112035 SCREW SET HEX. M12x35

Xx25 4 F280.132825 WASHER FLAT Mi2

x25 4 F282.112000 WASHER SPRING M12

x25 4 F170.112000 NUT FULL HEX. M12

26 2 A610.300659 ASSY. WELDED ELEVATOR RAM PIN UPPER

X262 F130.110020 SCREW SET HEX. M10x20

x26 2 F282.110000 WASHER SPRING M10

X262 F170.110000 NUT FULL HEX. M10

X262 F130.108025 SCREW SET HEX. M8x25

x26 2 F282.108000 WASHER SPRING M8

X262 M196.300337 RETAINING WASHER

27 2 M162.301438 HINGE SHAFT 30mm DIA. EN8M 1078 IG.

x27 4 F210.088050 KEY PLAIN 8x8x50

X274 F200.030200 CIRCLIP EXTERNAL A30x2

28 4 B210.012062 BEARING AS206

X28 4 088.00014 DUST CAP 64.5x3

X28 4 088.00043  SFALING RING 64x29%3

29 4 M156.300670 MACHINED HINGE ROLLER

X29 4 F136.108016 SCREW SOCKET SET M8x16

30 1 A610.301454 ASSY. WELDED ELEVATOR UPPER SECTION

31 2 A610.301440 ASSY. WELDED GUARD RATL

x31 8  F130.110020 SCREW SET HEX. M10x20

x31 8§ F282.110000 WASHER SPRING M10

x31 8 F280.102120 WASHER FLAT M10

x31 8 F170.110000 NUT FULL HEX. M10

32 1 M224.301433 SIDE PANEL UPPER LH. (FRONT)

*OPTION HIGHER SIDE PANELS
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TTEM QIY  PART NUMBER DESCRIPTION SIZE
32 1 M224.303484 PANEL SIDE FLEVATOR UPPER L/H [HIGH]
%32 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
x32 4 F280.082116 WASHER FLAT M3
x32 4 F282.108000 WASHER SPRING M8
x32 4 F170.108000 NUT FULL HEX. M8
33 1 M224.301434 SIDE PANFL UPPER RH. (RFAR)

*OPTION HIGHER SIDE PANFLS
33 1 M224.303485 PANEL SIDE ELEVATOR UPPER R/H [HIGH]
X33 4 F102.108020 BOLT CARRIAGE CUP SQUARE, M8x20
X33 4 F280.082116 WASHER FLAT M3
X33 4 F282.108000 WASHFR SPRING M8
X33 4 F170.108000 NUT FULI, HEX. M8
34 2 006.0033  PIVOT HOUSING
x34 6 F130.112035 SCREW SET HEX. M12x35
x34 2 F130.112030 SCREW SET HEX. M12x30
X34 6 F282.112000 WASHER SPRING M12
x34 2 F174.112000 NUT HALF HEX. M12
x34 6 F170.112000 NUT FULL HEX. M12
X34 2 F200.075250 CIRCLIP EXTERNAL A75x2.5
35 1 A610.300714 ASSY. WELDED GUARD
x35 3 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
x35 3 F280.082116 WASHER FLAT M8
x35 3 F282.108000 WASHFR SPRING M8
x35 3 F170.108000 NUT FULL HEX. M8
36 4 A610.300660 ASSY. WELDFD RAM PIN UPPER
%36 4 F130.110020 SCREW SET HEX. M10x20
x36 4 F282.110000 WASHFR SPRING M10
x36 4 F170.110000 NUT FULL HEX. M10
37 1 M162.300644 DRIVE SHAFT 1069%35 EN8 ROUND BAR
x37 2 F210.108050 KEY PLAIN 10x8x50
x37 2 F200.030200 CIRCLIP EXTERNAL A30x2
x37 1 F210.088030 KEY PIAIN 8x8x30
38 2 B210.022062 BEARING
x38 4 F102.110020 BOLT CARRIAGE CUP SQUARE M10x20
X38 2 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25
x38 6 F282.110000 WASHER SPRING M10
x38 6 F170.110000 NUT FULL HEX. M10
39 1 MI182.300349 SPROCKET 014.00052 18T 3/4"P B30 W35 K8
40 1 MI182.306712 SPROCKET 014.00219 13Tx3/4"P B25 K8 M8
41 1 MI196.300337 RETAINING WASHFR
x41 1 F130.108025 SCREW SET HEX. MBx25
x41 1 F282.108000 WASHER SPRING M8
42 2 RP057.00196 SPACER 25.5 BORE 5m 1G.
43 1 (700.304412 NYLON TENSIONER 088.00192
X 1 F280.132825 WASHFR FIAT M12
X 1 F282.112000 WASHFR SPRING M12
X 1 F170.112000 NUT FULL HEX. M12
X 1 F102.112060 BOLT CARRIAGE CUP SQUARE M12x60
44 1 T732.620042 DRIVE CHAIN 301039 49R 3/4"x1/2"P
45 2 006.00244 FINGER ROLLER 35MM.
46 2 MI34.302235 ROLLER HUB 006.00039
x46 8 F130.110025 SCREW SET HFX. M10x25
X468  F282.110000 WASHER SPRING M10
x46 2 F136.410020 SCREW SOCKET SET CONE POINT  M10x20
2 MI176.302280 SPACER 40-36-10LG.
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ITEM QTY  PART NUMBER DESCRIPTION SIZE
X46 2 M176.302282 SPACER 40-36-21G.
47 1 W300.301807 WEB ELEVATOR 35mm PTTCH SID. WIDTH SHORT (14600L%G.)
X47 (700.302575 FLIGHT STANDARD 800
48 1 M206.303069 SHAFT END GUARD RP025.01138
49 1 A610.301018 ASSY. WELDED GUARD TUBE

* HYDRAULIC MUIOR MIG.
X 2 F130.112035 SCREW SET HEX.* M12x35
X 2 F282.112000 WASHER SPRING * M12
X 2 F170.112000 NUT FULL HEX. % Mi2
X 1 (C720.301762 CURTAIN UPPER SECTION 1948%810
X 3 M256.300898 MIG. SIRIP 30x3mm 879 LG.
X 6  F130.108016 SCREW SET HEX. M8x16
X 4 F280.082116 WASHER FLAT M8
X 6 F282.108000 WASHER SPRING M3
X 6 F170.108000 NUT FULL HEX. M8
X 1 (720.301761 CURTAIN CENIRE SECIION 1914x810
X 3 M256.300898 MIG. SIRIP 30x3mm 879 1G.
X 6 F130.108016 SCREW SET HFX. M8x16
X 4 F280.082116 WASHER FLAT M3
X 6 F282.108000 WASHER SPRING M3
X 6 F170.108000 NUT FULL HEX. M3
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SECTION 12 ELEVATOR 3MTR. CLEARANCE (EXTENDED CENTRE SECTION)

ENTERPRISE 2000 HYDRO, MD. & MAVERICK Issue 1
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ITEM QTY  PART NUMBER DESCRIPTION SIZE
01 1 A610.300544 FELEVATOR LOWER SECTION

02 2 A610.300618 ASSY. WELDED MTG. CHANNEL

X2 4 F130.112025 SCREW SET HEX. M12x25
X2 4 F282.112000 WASHER SPRING M12

X2 4 F170.112000 NUT FULL HEX. M12

03 1 A610.300626 ASSY. WELDED GUARD RAIL

X3 2 FI30.112030 SCREW SET HEX. M12x30
x3 2 F282.112000 WASHER SPRING M12

x3 2 F170.112000 NUT FULL HEX. M12

04 1 A610.300694 ADJ.ROLLER MTG.BRKT.FRONT LH.

05 1 A610.300695 ADJ ROLLER MTG.BRKT.REAR LH

X5 2 F130.112055 SCREW SET HEX. M12x55
X5 2 F174.112000 NUT HALF HEX. M12

x5 2 F130.116090 SCREW SET HEX. M16x90
X5 2 F174.116000 NUT HALF HEX. Mi6

06 4 A510.302572 CAST ROLLER ASSY.

X6 1 M156.300677 MACHINED ROLLER SHELL (001.00483)

x6 1 M520.300715 ROLLER CASTING

X6 2 B200.062040 BEARING 6204
x6 1 F202.047175 CIRCLIP INTERNAL J47x1.75
X6 1 F200.020175 CIRCLIP EXTERNAL A20x1.75
x6 1 F282.116000 WASHER SPRING M16

X6 1 F170.116000 NUT FULL HEX. M16

X6 1 091.00047 SPINDLE

x6 1 060.00416 SPACER

X6 2 B98.01300  SEAL

x6 1 C648.081000 GREASE NIPPLE

X6 4 002.00066  LOCK WASHER

07 4 W240.300772 ROLLER SCRAPER

x7 8 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
x7 8 F280.082116 WASHER FLAT M8

X7 8 F282.108000 WASHER SPRING M8

x7 8 F170.108000 NUT FULL HEX. M8

08 2 W240,.300992 SCRAPER WEB

09 2 M256.300133 STRIP CLAMP

X9 4 F100.110025 BOLT HEX, M10x25
X9 4 F280.102120 WASHER FLAT M10

X9 4 F282.110000 WASHER SPRING M10

X9 4 F170.110000 NUT FULL HEX. M10
10~ 10 C700.300148 SUPPORT ROLLER 75mm
x10 10 M148.303071 PIVOT - BUSH 089.00460
x10 10 070.00446 SEAL

x10 18 F280.163020 WASHER FLAT M16
x10 10 F282.116000 WASHER SPRING M16
x10 8 F170.116000 NUT FULL HEX. M16
x10 10 €620.303070 PLASTIC CAP B89.04014
x10 10 089.00565 SHIELD

x10 8 F100.116080 BOLT HEX. M16x80
x10 2 F102.116065 BOLT CARRIAGE CUP SQUARE M16x65
x10 2 F280.213730 WASHER FLAT M20
x10 2 F174.116000 NUT HALF HEX. Mlé

11 34 C700.300227 SUPPORT ROLLER 75mm

x11 34 089.00508  ROLLER BUSH
x11 34 070.00446 SEAL
x1l 66 F280.163020 WASHER FLAT M16
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PART NUMBER

F282.116000
F170.116000
€620.303070
089.00565
F100.116080
F100.116055
F174.116000
089.00576
C700.300147
M148.303071
070.00446
F100.116080
F280.163020
F282.116000
F170.116000
€620.303070
089.00565
C700.300146
M148.303071
070.00446
F100.116090
F280.163020
F282.116000
F170.116000
620.303070
089.00565
M224.300558
M224.300868
F102.108025
F282.108000
F170.108000
F280.082116
M224.300566
M224.300567
F102.108020
F280.082116
F282.108000
F170.108000
F100.130130
F176.130000
A610.301006
RPB89.01503
F100.112055
F282.112000
F170.112000
A610.300658
F130.110020
F282.110000
F170.110000
M196.300337
F130.108025
F282.108000
M208.300844
F102.108016
F282.108000

HYDRO, MD. & MAVERICK

PAGE 4/10
DESCRIPTION

WASHER SPRING
NUT FULL HEX.
PLASTIC CAP
SHIELD

BOLT HEX.

BOLT HEX.

NUT HALF HEX.
SPACER

SUPPORT ROLLER
PIVOT - BUSH
SEAL

BOLT HEX.
WASHER FLAT
WASHER SPRING
NUT FULL HEX.
PLASTIC CAP
SHIELD

SUPPORT ROLLER FLANGED
PIVOT - BUSH
SEAL

BOLT HEX.
WASHER FLAT
WASHER SPRING
NUT FULL HEX.
PLASTIC CAP
SHIELD

SIDE PANEL LOWER FRONT

SIDE PANEL LOWER REAR-EXTENDED
BOLT CARRIAGE CUP SQUARE

WASHER SPRING

NUT FULL HEX.

WASHER FLAT

SIDE PANEL HINGE LH.
SIDE PANEL HINGE RH.

BOLT CARRIAGE CUP SQUARE

WASHER FLAT
WASHER SPRING
NUT FULL HEX.
BOLT HEX.

NUT NYLOC HEX.

ASSY. WELDED PIVOT ELEV.

GREASE NIPPLE STRAIGHT
BOLT HEX.

WASHER SPRING

NUT FULL HEX.

ASSY. WELDED ELEVATOR RAM PIN

SCREW SET HEX.
WASHER SPRING
NUT FULL HEX.
RETAINING WASHER
SCREW SET HEX.
WASHER SPRING
DEFLECTOR

BOLT CARRIAGE CUP SQUARE

WASHER SPRING

Issue 1

Ml6
B89.04014

M16x80
M16x55
M16

20mm

95mm
089.00460

M16x80
M16

M16

M16
B89.04014

95mm
089.00460

M16x90
M16

M16

M16
B89.04014

M8x25
M8
M8
M8

M8x20
M8

M8

M8
M30x130
M30

8mm
M12x55
M12

M12
(CHASSIS)
M10x20
M10

M10

40 OD. 9 ID.

M8x25
M8

M8x16
M8
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SECTION 12 ELEVATOR 3MTR. CLEARANCE

ENTERPRISE 2000
1996-1997
ITEM QTY  PART

x31
x31

224 1 M224
X22A 4 F102
X22A 4 F280
X224 4  F282
X224 4  F170
23A 1 M224
X234 4  F102
X23A 4 F280
X23A 4  F282
X23A 4 F170
22 1 M224
X22 3 F102
X22 3 F280
X22 3 F282
X22 3 F170
23 1 M224
X23 3  F102
x23 3  F280
x23 3 F282
x23 3 F170
24 1 006
X 4 F130
X 4 F282
X 4  F170
25 1 006
x25 4 F130
x25 4 F280
X25 4 F282
X25 4 F170
26 2 A610
X26 2 F130
X26 2 F282
X26 2 F170
X26 2 F130.
X26 2 F282
x26 2 M196
27 2 M162
x27 4 F210
x27 4  F200
28 4 B210
x28 4 088
x28 4 088
29 4 M156
X29 4 F136
30 1 A610
31 2 A610
x31 8 F130
8
8

HYDRO, MD. & MAVERICK

.305883
.300568
-110020
.110000
.110000
.305888
108020
.082116
108000
108000
.305889
.108020
.082116
. 108000
.108000
.305890
.108020
.082116
. 108000
.108000
.305891
.108020
.082116
.108000
.108000
.00334

.112035
.112000
.112000
>, 00335

.112035
132825
.112000
. 112000
.300659
.110020
. 110000
. 110000

108025

. 108000
.300337
.301438
.088050
.030200
.012062
.00014

.00043

.300670
.108016
.301454
301440
110020
.110000
.102120

PAGE 6/10
DESCRIPTION

NUT FULL HEX.

ASSY. WELDED ELEV. CENTRE SECTION (LONG)

SIDE PANEL MTG.BRKT.
BOLT CARRIAGE CUP SQUARE
WASHER SPRING

NUT FULL HEX.

PANEL SIDE LOWER L/H

BOLT CARRIAGE CUP SQUARE'

WASHER FLAT

WASHER SPRING

NUT FULL HEX.

PANEL SIDE LOWER R/H
BOLT CARRIAGE CUP SQUARE
WASHER FLAT

WASHER SPRING

NUT FULL HEX.

PANEL SIDE UPPER L/H
BOLT CARRIAGE CUP SQUARE
WASHER FLAT

WASHER SPRING

NUT FULL HEX.

PANEL SIDE UPPER R/H
BOLT CARRIAGE CUP SQUARE
WASHER FLAT

WASHER SPRING

NUT FULL HEX.

PIVOT HOUSING

SCREW SET HEX.

WASHER SPRING

NUT FULL HEX.

PIVOT HOUSING

SCREW SET HEX.

WASHER FLAT

WASHER SPRING

NUT FULL HEX.

ASSY. WELDED ELEVATOR RAM PIN

SCREW SET HEX.
WASHER SPRING
NUT FULL HEX.
SCREW SET HEX.
WASHER SPRING
RETAINING WASHER
HINGE SHAFT

KEY PLAIN
CIRCLIP EXTERNAL
BEARING

DUST CAP

SEALING RING
MACHINED HINGE ROLLER
SCREW SOCKET SET

(EXTENDED CENTRE SECTION)

Issue 1

M8

M10x20
M10
M10

M8x20
M8
M8
M8

M8x20
M8
M8
M8

M8x20
M8
M8
M8

M8x20
M8
M8
M8

M12x35
M12
M12

M12x35
Mi2
M12
M12
UPPER
M10x20
M10
M10
M8x25
M8

8x8x50
A30x2
AS206
64,5x3
64x29x3

M8x16

ASSY. WELDED ELEVATOR UPPER SECTION

ASSY. WELDED GUARD RAIL
SCREW SET HEX.

WASHER SPRING

WASHER FLAT

M10x20
M10
M10
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ITEM QTY  PART NUMBER DESCRIPTION SIZE

x31 8 F170.110000 NUT FULL HEX. M10

32 1 M224.301433 SIDE PANEL UPPER LH. (FRONT)

x32 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x%20

x32 4 F280.082116 WASHER FLAT M8

x32 4  F282.108000 WASHER SPRING M8

x32 4 F170.108000 NUT FULL HEX. . M8

33 1 M224.301434 SIDE PANEL UPPER RH. (REAR)

X33 4 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

x33 4  F280.082116 WASHER FLAT M8

x33 4  F282.108000 WASHER SPRING M8

X33 4 F170.108000 NUT FULL HEX. M8

34 2 006.00336  PIVOT HOUSING

X34 6 F130.112035 SCREW SET HEX. M12x35

X34 2 F130.112030 SCREW SET HEX. M12x30

X34 6 F282.112000 WASHER SPRING M12

X34 2 F174.112000 NUT HALF HEX. M12

X34 6 F170.112000 NUT FULL HEX. M12

X34 2 F200.075250 CIRCLIP EXTERNAL A75%2.5

35 1 A610.300714 ASSY. WELDED GUARD

x35 3 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20

X35 3  F280.082116 WASHER FLAT M8

X35 3 F282.108000 WASHER SPRING M8

X35 3  F170.108000 NUT FULL HEX. M8

36 4 A610.300660 ASSY. WELDED RAM PIN UPPER

x36 4 F130.110020 SCREW SET HEX. M10x20

x36 4 F282.110000 WASHER SPRING M10

x36 4 F170.110000 NUT FULL HEX. M10

37 1 M162.300644 DRIVE SHAFT

x37 2 F210.108050 KEY PLAIN 10x8x50
x37 2 F200.030200 CIRCLIP EXTERNAL A30x2

x37 1 F210.088030 KEY PLAIN 8x8x30

38 2 B210.022062 BEARING

x38 4 F102.110020 BOLT CARRIAGE CUP SQUARE M10x20

x38 2 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25

x38 6 F282.110000 WASHER SPRING M10

x38 6 F170.110000 NUT FULL HEX. M10

39 1 M182.300349 SPROCKET 014.00052 18T 3/4"P B30 W35 K8
40 1 014.00219 SPROCKET 13Tx3/4"P
4] 1 M196.300337 RETAINING WASHER

X41 1 F130.108025 SCREW SET HEX. M8x25

X41 1 F282.108000 WASHER SPRING M8

42 2 RP057.00196 SPACER 25.5 BORE Smm LG.
43 1 C700.304412 NYLON TENSIONER 088.00192
X 1 F280.132825 WASHER FLAT M12

X 1 F282.112000 WASHER SPRING M12

X 1 F170.112000 NUT FULL HEX. M12

X 1 F102.112060 BOLT CARRIAGE CUP SQUARE M12x60

44 1 T732.620042 DRIVE CHAIN 301039 42R 3/4"x1/2"P
45 2 006.00244  FINGER ROLLER 35MM.

46 2 M134.302235 ROLLER HUB 006.00039

X46 8 F130.110025 SCREW SET HEX. M10x25

X46 8 F282.110000 WASHER SPRING M10

X46 2 F136.410020 SCREW SOCKET SET CONE POINT  M10x20
X46 2 M176.302280 SPACER 40-36-10LG.
x46 2 M176.302282 SPACER 40~36-2LG.
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SECTION 12 ELEVATOR 3MTR. CLEARANCE (EXTENDED CENTRE SECTION)

ENTERPRISE 2000 HYDRO, MD. & MAVERICK Issue 2
1996-1997 PAGE 10/10
ITEM QTY  PART NUMBER DESCRIPTION SIZE
47 1 W300.302283 WEB CART ELV. 35mm PITCH
OR STANDARD WEB & EXTN. PIECE

1 W300.301807 WEB ELEVATOR (STD. WIDTH) SHORT (14600LG.)

1 W300.305898 WEB ELEV. EXTN. PIECE 38L +1J 1365mm
X47 €700.302575 FLIGHT STANDARD 800
48 1 RP025.01138 SHAFT END GUARD

49 1 A610.301018 ASSY. WELDED GUARD TUBE
* HYDRAULIC MOTOR MTG.
X 2 F130.112035 SCREW SET HEX. * M12x35
X 2 F282.112000 WASHER SPRING * M12
X 2 F170.112000 NUT FULL HEX. % M12
X 1 C720.301762 CURTAIN UPPER SECTION 1948%x810
X 3 M256.300898 MTG. STRIP
X 6 F130,108016 SCREW SET HEX. M8x16
X 4 F280.082116 WASHER FLAT M8
X 6  F282.108000 WASHER SPRING M8
X 6 F170.108000 NUT FULL HEX. M8
X 1 €720.305895 CURTAIN CENTRE SECTION RDMO0560
X 3 M256.300898 MTG. STRIP RDMO0O560
X 6 F130.108016 SCREW SET HEX. M8x16
X 4  F280.082116 WASHER FLAT M8
X 6  F282.108000 WASHER SPRING M8
X 6 F170.108000 NUT FULL HEX. M8
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SECTION 13 ASSEMBLY HYDRAULICS Issue 5
HYDRAULIC RAMS,RAM HOSE & VALVE BANK.

MAVERICK 1996-1997 PAGE 2/4
ITEM QTY  PART NUMBER DESCRIPTION SIZE

01 1 H407.302209 HOSE ASSY. TRACIOR - FILTFR

x1 1 B92.01219  QUICK RELEASE COUPLING 172"

02 1 H532.100182 ADJUSTABLE ELBOW 18m

03 2 H512.208182 SIRAIGHT MALE STUD COUPLING  1/2"BSP. 18mm PIPE
04 1 H838.301280 PRESSURE FILTER ASSY

X4 1 H838.301281 FILTER ELFMENT FOR H838.301280

05 1 H532,100182 ADJUSTABLE ELBOW 18mm

06 1 H407.304446 HOSE ASSY. FILTER VALVE (PRESSURE)
07 1 H407.302212 HOSE ASSY. - RETURN 1ST.

x7 1 B92.01219  QUICK RELFASE QOUPLING 172"

08 1 H518.100182 NON-RETURN VALVE

09 1 H522.100182 DOUBLE STAND PIPE

10 1 H572.126182 BULKHEAD FITTING

11 1 M226.300734 BRACKET PIPE SUPPORT

x11 2 F130.110025 SCREW SET HEX. M10x25

x11 2 F282.110000 WASHER SPRING M10

x11 2 F170.110000 NUT FULL HEX. M10

12 1 H532.100182 ADJUSTABLE ELBOW 18m

13 1 H407.304447 HOSE ASSY. - REIURN 2N\D.

14 1 H871.300142 RAM LANES ADJUSIER / STEFRAGE

x14 1 RPB92.01509 FLOW REDUCER DISC Tmm RDMOO368

15 2 H512.116122 SIRAIGHT MALE STUD COUPLING  MI16x1.5m - 12mm PIPE
16 3 H532.100122 ADJ. ELBOW 12mm

17 2 H401.304448 HOSE ASSY. LANES ADJUSTER

18 2 H872.300140 RAM SHARE 1994~1996

18 2 H872.305668 RAM - SHARE LIFT 1997

x18 2 P500.202000 BREATHER 1/8" BSP.

x18 2 C648.081250 GREASE NIPPLE Smm STRATGHT

x18 2 (648.081251 GREASE NIPPLE 8mm 450

19 2 H512.206122 STRAIGHT MALE STUD COUPLING

20 1 H403.304452 HOSE ASSY. - SHARE L/H

21 1 H403.304453 HOSE ASSY. - SHARE R/H

22 1 H871.300142 RAM LANES ADJUSTER / STEERAGE

23 2 H512.116122 SIRAIGHT MALE STUD COUPLING  M16x1.5m — 12mm PIPE
24 3 H532.100122 ADJ. ELBOW 12imm

25 2 H401.30447) HOSE ASSY. STEFRING

X25 2 RPB92.00143 PLUG PIPE COUPLING Mi8x1.5 - &m PIPE

26 1 H870.300141 RAM LEVELLING

X26 2 (648.081250 GRFASE NIPPLE 8mm STRATGHT

27 1 H560.206122 CHOKE FREE BANJO 3/8" BSP - 12mm PIPE
28 1 H522.100122 PIPE COUPLING 12im

29 1 B92.04031  GATE VALVE

30 1 H401.304449 HOSE ASSY. LEVELLING

31 1 HA403.304450 HOSE ASSY. VALVE-ELV SWAN NECK

32 1 H540.100122 BQUAL TEE 12mm

33 1 H403.302220 HOSE ASSY. - LINK HOSE

34 1 H530.100122 FLBOW 12mm RDMOO859
35 2 HA03.304272 HOSE ASSY. - TEE TO RAMS

36 2 H560.206122 CHOKE FREE BANJO 3/8" BSP - 12mm PIPE
37 2 H872.300497 RAM ELV. SWAN NECK 19941997 RDMO0G07
X37 2 P500.202000 BREATHER 1/8" BSP.

x37 4 C648.081250 GRFASE NIPPLE 8mm STRATGHY

38 2 H871.301448 RAM CART ELV. FOLDING
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HYDRAULIC RAMS,RAM HOSE & VALVE BANK.

MAVERICK 1996~1997 PAGE 4/4

ITEM QIY  PART NUMBER DESCRTPTION SIZE

x38 4 (648.081250 GREASE NIPPLE Snm STRAIGHT

39 4 RPB92.02004 DOWIY SFAL 3/8" BSP.

40 4 H780.100600 BLANKING PLUG 3/8" BSP.

41 4 H512.206122 SIRAIGHT MALE STUD COUPLING  3/8" BSP. ~ 12um PIPE
42 2 HAO01.304470 HOSE ASSY. RAM - RaM

43 2 H546.100122 ADJUSTABLE L COUPLING 12mm

44 2 H532.100122 ADJUSTABLE ELBOW 12mm

45 2 H401.304451 HOSE ASSY. - VALVE TO RaM

46 1 HB888.304891 VALVE BANK ASSY.

x46 3 M186.300777 SIUD M8x265

x46 3 C700.302705 PLASTIC NUT CAP '

47 6 H560.118122 BANJO COUPLING M18x1.5 - 12mm PIPE
X47  A/R RESIRICTOR

48 2 RPR92.00143 PLUG PIPE COUPLING M18x1.5 - 8mm PIPE
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SECTION 13A ASSEMBLY HYDRAULICS
HYDRAULIC MOTORS, MOTOR HOSE & VALVES.

Issue 4

MAVERICK 1996-1997 PAGE 2/4

ITEM QTY  PART NUMBEFR DESCRIPTION SIZE

49 2 H512.122182 STRAIGHT MALE STUD COUPLING M22x1.5 -~ 18mm PIPE
50 1 H500.307059 HYDRAULIC PIPE RDMO0885 H500.100180
51 1 H540.100182 EQUAL TEE 18mm

52 1 H512.116122 SIRAIGHT MALE STUD COUPLING M16x1.5 - 12mm PIPE
53 H500.100120 HYDRAULIC PIPE STEEL 12mm

54 1 H508.100122 PIPE/PIPE CONNECIOR 12mm

55 1 H407.304456 HOSE ASSY. VALVE BANK - ON/OFF

56 1 H407.304457 HOSE ASSY. VALVE BANK - ON/OFF

x56 1 H512.118182 PLUG PIPE COUPLING Mi8x1.5 - 18mn PIPE
57 2  HB888.302717 VALVE ASSY. (ON OFF)

x57 4 F100.108085 BOLT HEX. M8x85

x57 4 F282.108000 WASHFR SPRING M8

x57 4 F170.108000 NUT FULL HEX. M8

58 6  RPB92.02004 DOWIY SFAL 3/8" BSP.

59 6 H700.110610 MALE MALE ADAPIOR 3/8" BSP. - 5/8" BSP.
60 2 H407.304454 HOSE ASSY. — ON/OFF MOTOR

X605 (654.300948 DOUBLE HOSE CLAMP

X605  F100.108060 BOLT HEX. M8x60

%60 5 F282.108000 WASHFR SPRING M8

X60 5 F170.108000 NUT' FULL HEX. M8

61 1 H850.302181 HYDRAULIC MOTOR

61 H850,304161 HYDRAULIC MOTUR

X6l 2 F130.112035 SCREW SET HEX. M12x35

%61 2 F282.112000 WASHER SPRING M12

x61 2 F170.112000 NUT FULL HEX. M12

%61 2 H512.208182 STRAIGHT MALE STUD COUPLING  1/2" BSP. - 18mm PIPE
62 1 H403.304458 HOSE ASSY. - CLOD ROLLER PRESSURE ON/OFF

63 1 H403.304459 HOSE ASSY.~ CLOD ROLLER ON/OFF RETURN TFE

64 1 H403.304460 HOSE ASSY. CLOD ROLLER VALVE TO MOTOR

65 1 H403.304461 HOSE ASSY. CLOD ROLLER VALVE TO MOTOR

66 2 H532.100122 ADJUSTABLE ELBOW 12mm

67 2 H512.208122 PLUG CONN. 1/2"BSP. - 12mm PIPE
68 1 H850.302356 HYDRAULIC MOTOR

x68 2 F130.112035 SCREW SET HEX. M12x35

x68 2 F282.112000 WASHER SPRING M12

X68 2 F170.112000 NUI' FULL HEX. M12

69 1 H407.304466 HOSE ASSY.~ TRANSFER STARS ON/OFF TO FLOW DEVIDER
70 1 H512.122182 STRAIGHT MALE STUD COUPLING M22x1.5 - 18m PIPFE
71 1 H407.304467 HOSE ASSY.- TRANSFFR STARS ON/OFF TO FLOW DEVIDER RETURN
72 1 H532.100182 ADJUSTABLE ELBOW 18mm

73 2 H546.100182 ADJUSTARLE BARREL TEE 18mm

x73 1 H510.118122 STRAIGHT REDUCING COUPLING  18mm - 12mm RDMOO757
74 1 B92.03282  HYDRAULIC VALVE

x74 2 F100.106035 BOLT HEX. M6x35

X742 F280.061416 WASHER FLAT Mo

X4 2 F282.106000 WASHER SPRING M6

x/4 2 F176.106000 NUT FULL HEX. M6

75 1 H407.304924 ASSY. HOSE - TRANSFER STARS RETURN

76 1 H407.304925 ASSY. HOSE ~ TRANSFER STARS PRESSURE,

77 2 H532.100182 ADJUSTABLE ELBOW 18mm

78 2 H512,208182 STRAIGHT MALE STUD COUPLING 1/2" BSP - 18mm

79 1 HB850.30218]1 HYDRAULIC MOTOR

79 1 H850.304161 HYDRAULIC MOTOR

X792 F130.112035 SCREW SET HEX. M12x35

X792 F282.112000 WASHFR SPRING M12
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SECTION 13A ASSEMBLY HYDRAULICS
HYDRAULIC MOTORS, MOTOR HOSE & VALVES.
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ITFM QTY  PART NUMBEFR DESCRIPTION SIZE

X792 F170.112000 NUT FULL HEX. M12

80 6 H512.206122 SIRATGHT MALE STUD COUPLING 3/8" B.S.P. PLUG ~ 12mm PIPE
81 2 H506.100122 BACKING PLUG 12mm

82 2 H560.122182 M22x1.5 ~ 18mn PIPE

CHOKE FREE BANJO COUPLING
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SECTION 14 ASSY. AXLE & STEFRAGE
MAVERICK 1996

TTEM QTY  PART NUMBER

PAGE 2/4

DESCRIPTTON

Issue 1

01
02
03
04
05
06
X6
X6
07
07
x07
xQ07
x07
x07
x07
x07
x07

08

X9
X9
10

x10
11
x11
x11
x11
x11
12
x12
x12
13
14
x14
x14
X14
15
16
17
18
Xx18
x18
x18
19

—

—
NN NN NN DN

A610.303358
A610.303359
A610.303952
B250. 404430
065.00046
M146. 304860
Co48.081250
F220.080080
(655.301730
£655.303957
RPB99.08134
RPB99.,08135
F178.539000
(620.303955
B214.302100
B214.302130
$206. 652000

ITEMS 3 &7 =

2

A510.300389

ASSY. WELDED AXLE L/H
ASSY. WELDED AXLE R/H
ASSY. WELDED SIUB AXLE
BFARING BUSH

BRASS THRUST WASHER

PIN - KING  (RP031.00595)
GREFASE NIPPLE

PIN ROLL

HUB ( 6 STUD ) C/W BRGS ECT.

HUB (6 STUD ) LESS BEARINGS
WHEEL STUD

WHEEL NUT

NUT - AXLE

CAP - HUB

BFARING OUTER

BEARTNG INNER

SEAL

ASSY. CPT. AXIE FORK 6 STUD

ITEMS 1,3,4,5,6,x6 & 7 =

1

A510.303938 ASSY. CPTE. AXLE RADIUS ARM L/H 80wm SQ. & 6 SIUD HUB

ITEMS 2,3,4,5,6,x6 & 7 =

1

NI\UI\DMF—-‘I\)[\DP—JNN;NH.DHHNNSENJ}F—'P—'@&)NN

A510.303939

M162.300120
M162.300121
F130.112025
F282.112000
A610.303909
F210.108095
F130.716040
M146.300313

¥280.255040
F230.080000
A610.303908
F210.108095
F130.716040
A610. 304045
M146.300312

F280.315640
F232.050000
M162.300171
B89.02017
F178.520000
A610.300172
F100.112060
F282.112000
F170.112000
M146.300310

ASSY. CPTE. AXLE RADIUS ARM R/H 80mm SQ. & 6 STUD HUB

BUSH AXLE PIVOT PIN INNER
BUSH AXLE PIVOT PIN QUIER
SCREW SET' HEX.
WASHFR SPRING

ASSY. WELDED STEERING ARM R/H

KEY PLAIN

SCREW SET SERRATED HEAD
PIN STEFRAGE RAM
SPACER

SPACER

WASHER FLAT

PIN LINCH

ASSY. WELDED STEERING ARM L/H

KEY PLAIN

SCREW SET SERRATED HEAD
ASSY. WELDED SUPPORT LEG
PIN AXLE SUPPORT LEG
SPACER

WASHER FLAT

PIN LINCH

TRACK ROD INNER

TRACK ROD END

NUT' HALF HEX.

TRACK ROD OUIER

BOLT HEX.

WASHER SPRING

NUT FULL HEX.

PIN(WIDTH SETTING)

404430

RDMOO439
8&mm
8x80

M39x2
90 DIA.

65x120

M12x25
M12

10x8x95
M16x40
35x1191G.

M24
8mm

10x8x95
M16x40

40x117LG.
M30

5/16"
M20x1.5
M12x60
M12

M12
40x22716.
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SECTION 14 ASSY. AXLE & STFERAGE

Issue 1

MAVERICK 1996 PAGE 4/4

ITEM QTY  PART NUMBER DESCRIPTION

X192 F232.070000 PIN LINCH 7/16"

20 1 MI146.300311 PIN(LEVELLING RAM LOWER) 45X177LG.
x20  A/R SPACER

x20 AR SPACER

x20 A/R SPACER

21 1 MI146.300411 PIN (LEVELLING RAM UPPER) 40x12716.
x21 A/R SPACER

x21 1 F230.080000 PIN LINCH Smm

x21 1 F220.080050 PIN ROLL 8x50

22 1 RP200.03046 STEERAGE INDICATOR CABLE ASSY.

X222 F170.106000 NUT FULL, HEX, M6
X224 F130.105020 SCREW SET HEX. M5x20
x22 4 F280.051210 WASHER FLAT M5
X224 F176.105000 NUT NYLOC HEX. M5

X 2 F130.108030 SCREW SET HEX. M8x30

X 2 F176.108000 NUT NYLOC HEX. M8

X 1 M226.300851 STEFRAGE IND CABLE BRKT.

X 1 M186.302919 STUD - U (LAMP

X 1 (€730.302920 PLASTIC CLAMP BLOCK

X 2 F170.112000 NUT FULL HEX. M12

X 2 F282.112000 WASHFR SPRING M12

23 1 M226.300853 BACKPLATE

X232 F130.110025 SCREW SET HEX. M10x25
X232 F282.110000 WASHER SPRING M10
X232 F170.110000 NUT FULL HEX. Mi10

24 1 M225.305122 GUARD RP016.02012
25 1 MI148.305577 PIVOT - BUSH RP0O31.00608
26 1 M148.305578 PIVOT - BUSH RPO31.00607
27 1 M226.300852 POINTER

x27 1 FI100.110050 BOLT HEX. M10x50
x27 1 F176.11000  NUT NYLOC HEX. M10
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SECTION 14B  ASSY. AXLE & STEERAGE (BRAKED)

ENTFRPRISE & MAVERICK PAGE 2/4
1997-1998

ITEM QTY  PART NUMRER DESCRIPTTON

01 1 A610.303358 ASSY. WELDED AXLE L/H

02 1 A610.303359 ASSY. WELDED AXLE R/H

03 2 A610.306048 ASSY. WELDED STUB AXLE

04 4 B250.404430 BEARING BUSH

05 2 065.00046  BRASS THRUST WASHER

06 2 M146.304860 PIN - KING (RPO31.00595)  RDMO0439
X6 4 (b48.081250 GRFASE NIPPLE Spm

X6 2 F220.080080 PIN ROLL 8x80

07 2 (655.306082 HUB ASSY. BRAKED CPTE.

08 2 M162.300120 BUSH AXLE PIVOT PIN INNER

09 2 MI162.300121 BUSH AXLE PIVOT PIN OUTFR

X9 8 F130.112025 SCREW SET HEX, M12x25
X9 8  F282.112000 WASHER SPRING M12

10 1 A610.306052 ASSY.WELDED STEERAGE ARM R/H

x10 1 F210.108095 KEY PLAIN 10x8x95
X104 F130.716040 SCREW SET SERRATED HEAD M16x40
11 2 M146.300313 STEFRAGE RAM PIN

x11 2 M176.300910 SPACER ID.26-0D.30~171G

x11 2 M176.300909 SPACER ID.26-0D.30-12LG

x11 2 F280.255040 WASHFR FLAT M24

x11 2 RP036.01177 LYNCH PIN Snm

12 1 A610.306059 ASSY. WELDED STEFRAGE ARM L/H

x12 1 F210.108095 KEY PLAIN 10x8x95
x12 4 F130.716040 SCREW SET SERRATFD HEAD M16x40
13 1 A610.300307 AXLE SUPPORT LEG W/A

14 2 M146.300312 PIN AXLE SUPPORT LEG

X144 M176.300912 SPACER ID.31-0D.35-1816G.

X142 F280.315640 WASHFR FLAT M30
X142 RP036.01177 LYNCH PIN 8mm

15 1 MI162.300171 TRACK ROD INNER

16 2 B89.02017 TRACK ROD END

17 2 F178.520000 NUT HALF HEX. M20x1.5
18 1 A610.300172 TRACK ROD OUTER W/A

x18 2 F100.112060 BOLT HEX. M12x60
x18 2 F282.112000 WASHER SPRING M12
x18 2 F170.112000 NUT FULL HEX, M12

19 2 M146.300310 PIN(WIDIH SEITING)

X192 RP036.01173 LYNCH PIN 7/16"
20 1 MI46.300311 PIN(LEVELLING RaM LOWER)

x20 1 M176.300913 SPACER ID.36~0D. 40-3716G.
x20 1 M176.300914 SPACER SPACER ID.36-0D.40~271G.
x20 1 M176.300915 SPACER SPACER ID.36-0D.40-9LG,
21 1 MI146.300411 PIN (LEVELLING RAM UPPER)

x21 2 MI76.300911 SPACER SPACER ID.31-0D.35-15LG.
x21 1 RP0O36.01177 LYNCH PIN 8m

x21 1 F220.008050 PIN ROLL 8x50

22 1 RP200.03046 STFFRAGE INDICATOR CABLE ASSY.
X222 F170.106000 NUT FULL HEX. M6

x22 4 F130.105020 SCREW SET HFX. M5x20
x22 4 F280.051210 WASHFR FLAT M5

X22 4 F176.105000 NUT NYLOC HEX. M5

X 2 F130.108030 SCREW SET HEX. M8x30
X 2 F176.108000 NUT NYLOC HEX. M8

X I MI86.302919 STUD - U CLAMP

X 1 (730.302920 PLASTIC CLAMP BLOCK
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SECTION 14B ASSY. AXLE & STEERAGE (BRAKED)

Issue 1

ENTFRPRISE & MAVERICK PAGE 4/4

1997-1998

TTFM QIY  PART NUMBER DESCRIPTION

X 1 M226.300851 PROFILE STEFRAGE IND.BRKT

X 2 F170.112000 NUT FULL HEX. M12

X 2 F282.112000 WASHER SPRING M12

23 1 M226.300853 BACKPLATE

x23 2 F130.110025 SCREW SET HEX. M10x25

x23 2 F282.110000 WASHER SPRING M10

x23 2 F170.110000 NUI' FULL HEX. M10

24 1 M225,305122 PLATE - GUARD RP016.02012
25 1 M148.305576 PIVOT - BUSH OLD PART NUMBER RP031.00607
26 1 M148.305577 PIVOT - BUSH OLD PART NUMBER RPO31.00608
27 1 M226.300852 POINTER

x27 1 F100.110050 BOLT HEX. M10x50

x27 1 F176.110000 NUT NYLOC HEX. M10

28 2 M164.306072 SHAFT SPLINED

X28 2 M176.306895 SPACER 31.5 ID. 50 OD. 20LG ~ RDMOOB37
29 % M102.306083 ARM - BRAKE

Xx29 % F100.110055 BOLT HEX.

X29 % F170.110000 NUT FULL HEX.

30 2 H872.306084 RAM

x30 2 PIN

x30 2 PUSH ON WASHER

X302 F100.112080 BOLT HEX. M12x80

x30 2 (605.306105 BRAKE - W CLIP FAD X20296
x30 2 F280.132825 WASHER FIAT M12

x30 2 F176.112000 NUT NYLOC HEX. M12

31 2 (676.306085 SPRING

32 2 F128.306073 BOLT HOOK 10mmx80
x32 4 F280.102120 WASHER FLAT M10

x32 4 F170.110000 NUT FULL HEX. M10

47 2 A610.306123 ASSY. WELDED ADJUSTER

x47 2 F100.112045 BOLT HEX. M12x45

x47 2 F176.112000 NUT NYLOC HEX. M12

x47 2 F130.110080 SCREW SET HEX. M10x80

x47 4 F170.110000 NUT FULL HEX. M10

NOTE : BRAKED AXLES REQUIRE SPECIAL WHEEL RIMS
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SECTION 14C BRAKES HYDRAULIC OPERATED
ENTERPRISE, & MAVERICK

Issue 2
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1997
ITEM QIY  PART NUMBER DESCRIPTION
01 1 H401.306086 ASSY. HOSE ENTERPRISE
01 1 H401.306160 ASSY. HOSE MAVERICK
02 1 H401.306087 ASSY. HOSE ENTERPRISE
02 1 H401.306161 ASSY. HOSE MAVERICK
03 1 H720.110606 ADAPIOR - TEE 3/8"BSP.
04 1 H401.306088 ASSY. HOSE
05 1 H768.306089 QUICK RELFASE COUPLING
06 2 HB810.306092 PIPE CLAMP SINGLE 18mm
X6 2 F100.106040 BOLT HEX. Mbx45
X6 2 F280.061416 WASHER FLAT M6
x6 2 F282.106000 WASHER SPRING M6
%6 1 F170.106000 NUT FULL HEX. M6
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SECITON 14D HYDRAULIC AIR OPERATED
MAVERICK & ENTERPRISE

1997 PAGE 2/2
ITEM QIY  PART NUMBER DESCRIPTION
01 1 H401.306086 ASSY. HOSE ENTERPRISE
01 1 H401.306154 ASSY. HOSE MAVERICK
02 1 H401.306159 ASSY. HOSE ENTERPRISE
02 1 H401.306155 ASSY. HOSE MAVERICK
03 1 H540.100122 ADAPICR - TEE 12mm PIPE
04 1 H514.206122 STUD STAND PIPE 3/8"BSP.~ 12mm
05 1 H704.306090 ADAPTOR (SPECIAL) 3/8"BSP.FEMALE ~ M12x1 MALE
06 1 M225.306068 PLATE MOUNTING
X6 2 F130.110030 SCREW SET HEX. M10x30
X6 2 F282.110000 WASHER SPRING M10
X6 2 F170.110000 NUT HEX,FULL M10
07 1 A510.306091 ASSY. CPT. AIR HYD. CYLINDER
x7 3 F282.108000 WASHER SPRING M8
X7 3 F170.108000 NUT FULL HEX. M8
X 2 H810.306092 PIPE CLAMP SINGLE 18mm
X 2 F100.106040 BOLT HEX, Mox45
X 2 F280.001416 WASHER FLAT Mo
X 2 F282.106000 WASHER SPRING M6
X 1 F170.106000 NUT FULL HEX. M6



SECTION 15 WHEEL ASSY.
MAVERICK 1996 - 1997

 Tssue 3

PAGE 1/1
ITEM QIY ~ PART NUMBER  DESCRIPTION YFAR
2 WA22.128020 WHEEL ASSY. TRACK GRIP 12.5/80-18 AS 10PLY 1996
2 W422.305966 WHEEL ASSY. 12.5/80-18 x 12 PLY CAMAC I.C.80 1997
2 W522.128020 'TYRE TRACK GRIP 12.5/80-18 AS 10PLY 1996
2 W522.305970 TYRE 12.5/80-18 x 12 PLY CAMAC I.C.80 1997
2 W572.128000 TUBE - 1996/7
2 W472.305052 RIM 18" 6 STUD 205 PCD. 1996/7
2% W423.306095 WHEEL ASSY. 12.5/80~18 x 12 PLY CAMAC I.C.80 1997
2% W522.305970 TYRE 12.5/80~18 x 12 PLY CAMAC I.C.80 1997
2% W572.128000 TURE ‘ 1997
2% W473.306063 RIM (OFFSET) 18" 8 STUD 275 PCD. 1997
* MACHINES FITTED WITH BRAKES.
OPTION
2 W4l4.506048 WHEEL ASSY. FLOTATION 500/60x15.5 8 PLY 19%6/7
2 W514.506048 TYRE FLOTATION 500/60x15.5 8 PLY 1996/7
2 W564.506000 TUBE 1996/7
2 W464.305053 RIM 16x15.5 (OFFSET) 1996/7
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SECTION 16 ELECTRICAL PAGE 2/2 Issue 2
MAVERICK 1996
ITEM QIY  PART NUMBER DESCRIPTION
A510.306498 MAVERICK MACHINE ELECTRICS

01 1 E200.306490 100M - TRACIOR SUPPLY
02 1 E260.305297 LOOM ~ CPT. CONTROL BOX CPTE.
03 1 E260.306518 LOOM MACHINE LEVEL
O4 1 F260.305280 LOOM - R/H BOX PLUG LEAD
05 1 E260.306526 LOOM-CLOD ROLLER SPEED CONTROL
06 1 E260,305283 LOOM VALVE
07 1 E260.306527 LOOM - AGITATOR ACTUATOR
08 1 F260.306528 100M - OSCILIATOR ON OFF

CR
08 1 E260.306658 LOOM VARI-WEB SPEED CONTROL
09 1 E260.304691 LOOM - ELEVATOR ON/OFF (ONTROL
10 1 E260.304008 LOOM - POB. CONIROL

OR
10 1 E260.305287 LOOM - TRANSFER STARS ON/OFF
11 1 E260.305400 LOOM ~ CLOD ROLLER ON-OFF
12 1 E260.306530 LOOM STEERING INDICATOR R/H
13 1 FE260.305286 LOOM - STEERING LEAD INDICATOR L/H
14 6 E282.303483 SENSOR - LEAD C/W NUIS & PLUG 400mm LG.
15 1 F260.305282 . LOOM ~ SHARE,
16 1 A580.305674 SHAFT SPEED MONITOR OPTION
17 1 E212.305285 BOX -~ CPT. R/H
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A530.303626 SUB ASSY EASI-PIC TABLE Issue 4
HYDRO, MD. & MAVERICK

PAGE 2/10
ITEM QTY  PART NUMBER DESCRIPTION SIZE
01 1 A610.303635 ASSY. WELDED P.0.B. MTG. L/H
x1 2 F130.112030 SCREW SET HEX. M12x30
x1 2 F280.132825 WASHER FLAT M12
x1 2 F282.101200 WASHER SPRING M12
x1 2 F170.112000 NUT HEX.FULL M12
x1 2 F130.116030 SCREW SET HEX. M16x30
x1 2 F282.101600 WASHER SPRING M16
x1 2  F170.116000 NUT HEX.FULL M16
02 1 A610.303641 ASSY. WELDED P.0.B. MTG. R/H
X2 2 F130.112030 SCREW SET HEX. M12x30
X2 2 F280.132825 WASHER FLAT M12
X2 2 F282.101200 WASHER SPRING M12
X2 2 F170.112000 NUT HEX.FULL M12
X2 2 F130.116030 SCREW SET HEX. M16x30
X2 2  F282.101600 WASHER SPRING M16
X2 2 F170.116000 NUT HEX.FULL M16
03 1 M224.303646 SIDE PANEL L/H
X3 5 F102.408020 BOLT SLOTTED COACH M8x20
x3 5 F282.108000 WASHER SPRING M8
x3 5 F170.108000 NUT FULL HEX. M8
04 1 M224.303647 SIDE PANEL R/H
X4 5 F102.408020 BOLT SLOTTED COACH M8x20
X4 5 F282.108000 WASHER SPRING M8
X4 5 F170.108000 NUT FULL HEX. M8
05 1 M206.302701 COVER
x5 2 F102.408020 BOLT SLOTTED COACH M8x20
x5 2 F282.108000 WASHER SPRING M8
x5 1 F170.108000 NUT FULL HEX. M8
06 1 M206.303668 COVER (1/2 ROW STARS)
X6 2 F130.108016 SCREW SET HEX. M8x16
x6 2 F282.108000 WASHER SPRING M8
07 2 M225.302893 COVER
x7 4  F130.108016 SCREW SET HEX. M8x16
X7 4 F282.108000 WASHER SPRING M8
08 1 M206.303655 COVER
x8 2 F130.108016 SCREW SET HEX. M8x16
X8 2  F282.108000 WASHER SPRING M8
09 2 M224.302657 SIDE PANEL MTG.
x9 10 F130.108020 SCREW SET HEX. M8x20
X9 10 F282.108000 WASHER SPRING M8
x9 10 F170.108000 NUT FULL HEX. M8
10 1 A610.302619 ASSY. WELDED ADJUSTER
x10 2 F170.116000 NUT HEX.FULL M16
11 1 A610.303669 ASSY. WELDED REAR PANEL
x11 1 C700.303122 SELF ADHESIVE PLASTIZOTE
x11 12 F102.408020 BOLT SLOTTED COACH M8x20
x11 24 F280.082116 WASHER FLAT M8
x11 12 F282.108000 WASHER SPRING M8
x11 12 F170.108000 NUT FULL HEX. M8
12 1 A610.303677 ASSY. WELDED HINGE PANEL
x12 2 F130.110025 SCREW SET HEX. M10x25
x12 4  F280.102120 WASHER FLAT M10
x12 2 F176.110000 NUT HEX. NYLOC M1i0
13 2 M146.303683 PIN
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A530.303626 SUB ASSY EASI-PIC TABLE Issue 4
HYDRO, MD. & MAVERICK

F170.116000 NUT HEX.FULL M16
A610.303622 ASSY. WELDED ELEVATOR MTG.

26
26a

PAGE 4/10

ITEM QTY PART NUMBER DESCRIPTION SIZE
x13 6  F280.132825 WASHER FLAT M12
x13 6 B99.03513 R CLIP
14 1 C730.303685 RUBBER SHEET 3mmx1660x340
15 1 M256.302154 CLAMP STRIP 30x6mmx1660LG.
x15 9 F102.110020 BOLT CARRIAGE CUP SQUARE M10x20
x15 9 F280.102120 WASHER FLAT M10
x15 9 F282.101000 WASHER SPRING M10
x15 9 F170.110000 NUT HEX.FULL M10
16 1 M224.303684 PANEL
17 1 A610.303673 ASSY. WELDED CHUTE
x17 1 A610.304484 ASSY. WELDED - REAR CHUTE TOP RDM 00377
x17 11 F102.406012 BOLT SLOTTED COACH M6x12
x17 11 F280.061416 WASHER FLAT M6
x17 11 F282.106000 WASHER SPRING M6
x17 11 F176.106000 NUT FULL HEX. M6
x17 13 F102.408020 BOLT SLOTTED COACH M8x20
x17 26 F280.082116 WASHER FLAT M8
x17 13 F282.108000 WASHER SPRING M8
x17 13 F170.108000 NUT FULL HEX. M8
18 1 A610.303653 ASSY. WELDED PLATFORM
19 1 M224.302067 PANEL CART ELEVATOR
20 1 M224.300558 SIDE PANEL LOWER FRONT
21 1 A610.302178 ASSY. WELDED TOP COVER GUARD
x21 2 F130.108020 SCREW SET HEX. M8x20
x21 4 F102.408020 BOLT SLOTTED COACH M8x20
x21 4 F280.082116 WASHER FLAT M8
x21 6  F282.108000 WASHER SPRING M8
. x21 6 F170.108000 NUT FULL HEX. M8
22 1 M224.303681 PANEL
23 1 M224.303682 PANEL
24 2 M102.302894 ADJUSTER ARM
X24 2 F100.116055 HEX. BOLT M16x55
xX24 2 F176.116000 NUT NYLOC HEX. M16
25 2 F130.116090 SCREW SET HEX. M16x90

2

2
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A530.303626 SUB ASSY EASI-PIC TABLE
HYDRO, MD. & MAVERICK

ITEM QTY

PART NUMBER

PAGE 6/10

DESCRIPTION

Issue 4

x33

x39 6
x39 24
x39 24
x39 24
40 2
x40 2
41 A/R
42 8
43 1
44 4
45 2
46 2
X46 2
x46 2

W300.302725
M182.302670
M196.300869
F282.108000
F130.108025
C700.300147
089.00460
070.00446
089.00565
B89.04014
F100.116130
F280.163020
089.00576
M225.303961
F282.101600
F170.116000
€700.300227
089.00460
070.00446
089.00565
B89.04014
089.00578
F100.116085
F280.163020
F282.101600
F170.116000
M166.300236
M166.300238
F210.088070
M166.300510
F210.088070
M226.300468
F200.035025
088.00208
088.00209
088.00210
B242.000302
B89.01501
F130.112030
F282.101200
F170.112000
M182.300349
F210.088030
M176.304600
F200.030200
T732.620034
M182.300354
088.00192
RP088.00517
F102.112090
F280.132825

ASSY. PINTLE WEB
SPROCKET DOUBLE (MOTOR)
RETAINING WASHER
WASHER SPRING
SCREW SET HEX.
ROLLER

ROLLER BUSH

SEAL

SHIELD

CAP

BOLT HEX.

WASHER FLAT
SPACER

PLATE

WASHER SPRING
NUT HEX.FULL
SUPPORT ROLLER
ROLLER BUSH

SEAL

SHIELD

CAP

SPACER

BOLT HEX.

WASHER FLAT
WASHER SPRING
NUT HEX.FULL
STAR SHAFT

STAR SHAFT

KEY PLAIN

STAR SHAFT

KEY PLAIN
RETAINING WASHER
CIRCLIP

END DISC

12 FINGER STAR TYPE A
12 FINGER STAR TYPE B
BEARING

GREASE NIPPLE 6mm 450
SCREW SET HEX.
WASHER SPRING
NUT HEX.FULL

SPROCKET 18T 3/4"P 35LG. BORE

KEY PLAIN

SPACER

CIRCLIP EXTERNAL
CHAIN

SPROCKET

NYLON CHAIN TENSIONER
NYLON CHAIN TENSIONER
CARRIAGE BOLT

WASHER FLAT

62 LINKS + 1J
12T/12T 3/4"P 25mm BORE K8 73LG.

M8
M8x25
95mm DIA.

M16x130

M16

30x20

2mm 150 DIA.
M16

M16

75mm DIA.

30mmLG.
M16x85
M16
M16
M16

8x8x70
8x8x70

A35x2.5

B30

M12x30
M12
M12

30
8x8x30

A30x2
3/4"P x 1/2" 34R
12T 3/4"P B30 35W

50mm DIA. 25 LG.
M12x90
M12
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A530.303626 SUB ASSY FASI-PIC TABLE
HYDRO, MD. & MAVERICK

Issue 4

1996 PAGE, 8/10
TTEM QIY  PART NUMBER DESCRIPTION SIZF,

x46 2 F282.101200 WASHER SPRING M12

x46 2 F170.112000 NUT FULL HEX. M12

47 2 C700.300666 FEND CAP

48 2 (€700.300667 SPIGOT WASHER

x48 2 F130.110020 SCREW SET HEX. M10x20

x48 2 F280.102120 WASHER FLAT M10

49 1 MI182.300348 SPROCKET 014.00050 15T 3/4"P B30 W35 K8
x49 1 F210.088025 KEY PLAIN 8x8x25

50 A/R MI176.304600 SPACER

51 1 T732.620056 CHAIN 3/4"P x 1/2" 56R
52 2 MI182.300390 SPROCKET 15T 3/4"P B52

53 2 B200.062052 BFARING 6205-2RS

54 2 F202.052200 CIRCLIP INTERNAL J52x2

55 2 M178.300391 SPINDLE

x55 2 F200.025200 CIRCLIP EXTERNAL A25x2

x55 2 F100.116070 BOLT HEX. M16x70

x55 2 F282.101600 WASHER SPRING M16

x55 2 F170.116000 NUT FULL HEX, M16

56 2 T732.620026 CHAIN 3/4"P x 1/2" 26R
57 1 MI162.302072 SHAFT 35m 1870LG.

Xx57 2 F200.035025 CIRCLIP EXTERNAL A35%2.5

x57 1 F210.088025 KEY PLAIN 8x8x25

x57 3 F210.108050 KEY PLAIN 10x8x50

58 2 (700.302663 DRIVE ROLLER FLANGED 076.01275

x58 A/R SPACER A/R

59 1 C700.302662 DRIVE ROLLER 076.01266

x59 3 F136.108016 SCREW SOCKET SET M8x16

60 1 M162.303630 SHAFT 35m 1870 1G.
X60 2 F200.035025 CIRCLIP EXTERNAL A35%2.5

x60 1 F210.088025 KEY PLAIN 8x8x25

X60 3 F210.088050 KEY PLAIN 8x8x50

61 2 (700.303613 DRIVE ROLLER FLANGED 076.00820B35 132 DIA

x61 A/R  M176.304600 SPACER

62 1 C700.301543 DRIVE ROLLER 076.00655 B35 132 DIA

63 1 MI82.300347 SPROCKET 24T 3/4"P B30 35W
64 1 T732.620062 CHAIN 3/4"P x 1/2" 62R
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A580.304169 OPTION EASI-PIC TABLE MD. & MAVERICK Issue 5
1997 2000 & 1500 MACHINES
A580.304167 SUB ASSY. HYD. ELEC. EASI-PIC TABLE

PAGE 10/10

ITEM QTY  PART NUMBER DESCRIPTION SIZE
01 1 H850.302359 HYDRAULIC MOTOR
01 H850.306211 MOTOR - HYDRAULIC
01 H850.304160 HYDRAULIC MOTOR
x01 2 F130.112040 SCREW SET HEX. M12x40
x01 2 F282.112000 WASHER SPRING M12
x01 2 F170.112000 NUT FULL HEX. M12
02 2 H512.208152 STRAIGHT MALE STUD COUPLING 1/2" B.S.P. 15mm
03 2 H532.100152 ADJUSTABLE ELBOW
04 2 H405.304468 HOSE 1/2" 2W  3250LG.
X 1 M108.304228 BRACKET - FLOW CONTROL MTG.
X 2 F130.108025 SCREW SET HEX. M8x25
X 2 F280.082116 WASHER FLAT M8
X 2 F282.108000 WASHER SPRING M8
X 2 F170.108000 NUT FULL HEX. M8
ELECTRICS
X 1 A540.304008 ASSY. P.0.B. BOX WITHOUT SPEED CONTROL

X 1 C632.303959 DFCAL P.0.B.
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SECTION 20-2 A580.304169 OPTION ASSY EASI-PIC TABLE

MD. & MAVERICK 1997

A530,303626 SUB ASSY. FASI-PIC TABLE

Issue 5

PAGE 2/10
ITEM QIY  PART NUMBER DESCRIPTION SIZE
01 1 A610.303635 ASSY. WELDED P.0.B. MIG. L/H RDMOO548
x1 2 F130.112030 SCREW SET HEX. M12x30
x1 2 F280.132825 WASHER FLAT M12
x1 2 F282.101200 WASHER SPRING Mi2
x1 2 F170.112000 NUT FULL HEX. M12
x1 2 F130.116030 SCREW SET HEX. M16x30
X1 2 F282.101600 WASHER SPRING M16
x1 2 F170.116000 NUT FULL HEX. M16
02 1 A610.303641 ASSY. WELDED P.0.B. MIG. R/H RDMO0548
X2 2 FI130.112030 SCREW SET HEX. M12x30
X2 2 F280.132825 WASHER FLAT M12
x2 2 F282.101200 WASHER SPRING M12
X2 2 F170.112000 NUT FULL HEX. M12
X2 2 F130.116030 SCREW SET HEX. M16x30
X2 2 F282.101600 WASHER SPRING Ml6
X2 2 F170.116000 NUT FULL HEX. Mi6
03 1 M224.305879 SIDE PANEL L/H RDMO0551
X3 5  F102.408020 BOLT SLOITED COACH M8x20
X3 5 F282.108000 WASHER SPRING M8
X3 5 F170.108000 NUT FULL HEX. M8
04 1 M224,305880 SIDE PANEL R/H RDMOO551
x4 5 F102.408020 BOLT SLOITED COACH M8x20
X4 5 F282.108000 WASHER SPRING M3
x4 5 F170.108000 NUT FULL HEX. M8
05 1 M206.302701 COVER
x5 2 F102.408020 BOLT SLOTTED COACH M8x20
x5 2 F282.108000 WASHER SPRING M8
x5 1 F1706.108000 NUT FULL HEX. M8
06 1 M206.303668 COVER [1/2 ROW STARS]
X6 2 F130.108016 SCREW SEI HEX. MBx16
x6 2 F282.108000 WASHER SPRING M8
07 2 M225.302893 C(OVER
x7 4 F130.108016 SCREW SEI' HEX. M8x16
x7/ 4 F282.108000 WASHER SPRING M8
08 1 M206.303655 (OVER
X8 2 F130,108016 SCREW SET HEX. M8x16
X8 2 F282.108000 WASHER SPRING M8
09 2 M224.302657 SIDE PANEL MIG.
x9 10 F130.108020 SCREW SET HEX. M8x20
X9 10 F282.108000 WASHER SPRING M3
x9 10 F170.108000 NUT FULL HEX. M8
10 1 A610.302619 ASSY. WELDED ADJUSTER
x10 2 F170.116000 NUT FULL HEX. M16
11 1 A610.303669 ASSY. WELDED REAR PANEL
x11 1 (C700.303122 SELF ADHESIVE PLASTIZOTE 10mm 110x1700
x11 12 F102.408020 BOLT SLOTTED COACH M8x20
x11 24 F280.082116 WASHER FLAT M8
x11 12 F282.108000 WASHER SPRING M8
x11 12 F170.108000 NUT FULL HEX. M8
12 1 A610.303677 ASSY. WELDED HINGE, PANEL
x12 2 F130.110025 SCREW SET HEX. M10x25
x12 4 F280.102120 WASHER FLAT M10
x12 2 F176.110000 NUT NYLOC HEX. M10
13 2 M146.303683 PIN
x13 6 F280.132825 WASHER FLAT Mi2
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SECTION 20-2 A580.304169 OPIION ASSY EASI-PIC TABLE
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ITEM QIY  PART NUMBER DESCRIPTION SIZE
x13 6  B99.03513 R CLIP
14 1 (€730.303685 RUBBER SHEET
15 1 M256.302154 CLAMP SIRIP
x15 9 F102.110020 BOLT CARRIAGE CUP SQUARE M10x20
x15 9 F280.102120 WASHER FLAT M10
x15 9 F282.101000 WASHER SPRING Mi0
x15 9 F170.110000 NUT FULL HEX. M10
16 1 M224.303684 PANEL
17 1 A610.303673 ASSY. WELDED CHUIE
x17 1 A610.304484 ASSY. WELDED ~ REAR CHUTE TOP RDM 00377
x17 11  F102.408016 BOLT SLOTTED COACH MB8x16  RDMOO536 RbM 00370
x17 13 F102.408020 BOLT SLOTTED COACH M8x20
x17 37 F280.082116 WASHER FLAT M8 RDMOO536
x17 24 F282.108000 WASHER SPRING M8 RDMOO536
x17 24 F170.108000 NUT FULL HEX. M8 RDMOO536
18 1 A610.303653 ASSY. WELDED PLATFORM
x18 4 F130.116035 SCREW SEI HEX. M16x35
x18 4 F282.116000 WASHER SPRING M16
x18 4 F170.116000 NUT FULL HEX. M16
19 1 M224.302067 PANEL CART ELEVATOR
20 1 *M224.300558 SIDE PANEL LOWER FRONT

*EXISTING SIDE PANEL IN NEW POSITION
21 1 A610.302178 ASSY. WELDED TOP COVER GUARD
x21 2 F130.108020 SCREW SET HEX. M8x20
x21 4 F102.408020 BOLT SLOTTED COACH M8x20
x21 4 F280.082116 WASHER FLAT M8
x21 6  F282.108000 WASHER SPRING M8
x21 6 F170.108000 NUT FULL HEX. M8
22 1 M224.303681 PANEL
23 1 M224.303682 PANEL
24 2 M102.3028% ADJUSTER ARM
x24 2 F100.116055 BOLT HEX. M16x55
X242 F176.116000 NUT NYLOC HEX. M16
25 2 F130.116090 SCREW SET HEX. M16x90
26 2 F170.116000 NUT FULL HEX. M16
26a 2 A610.303622 ASSY. WELDED ELEVATOR MIG.
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ITEM QTY  PART NUMBER DESCRIPTION SIZE
27 1 W300.305722 WEB - SINGLE CRANKED LINK 76 LINKS + 1 J = 2130mm

OR
27 1 W300.305783 WEB - DOUBLE CRANKED LINK 76 LINKS + 1 J = 2130mm
28 1 MI182.302670 SPROCKET DOUBLE (MOTOR) 12T/12T 3/4"P 25mn BORE K8 73LG.
X28 1 M196.300869 RETAINING WASHER
X28 1 F282.108000 WASHFR SPRING MS
Xx28 I F130.108025 SCREW SET HEX, M8x25
29 2 (C700.300147 ROLLER 95mm DIA.
X29 2 M180.303071 PIVOT - BUSH
Xx29 2 070.00446  SFAL
X29 2 089.00565  SHIELD
X29 2 (C700.303070 (AP B89.04014
X29 2 F100.116130 BOLT HEX. M16x130
X29 2 F280.163020 WASHER FLAT M16
Xx29 4 089.00576  SPACER 30x20
%29 1 M225.303961 PLATE
X29 2 F282.101600 WASHER SPRING M16
x29 2 F170.116000 NUT FULL HEX, M16
30 4 (C700.300227 SUPPORT ROLLER 75mm DIA.
Xx30 4 M180.303071 PIVOT - BUSH
X30 4 070.00446  SFAL
X30 4 089.00565  SHIELD
x30 4 (C700.303070 CAP B89.04014
x30 4 089.00578  SPACER 300miLG.
x30 4 F100.116085 BOLT HEX, M16x85
X30 4 F280.163020 WASHER FLAT M16
x30 4 F282.101600 WASHER SPRING M16
x30 4 F170.116000 NUT FULL HEX. Mi6
31 1 M166.300236 STAR SHAFT
32 1 M166.300238 STAR SHAFT
X32 1 F210.088070 KEY PLAIN 8x8x70
33 1 MI166.300510 STAR SHAFT
X33 1 F210.088070 KEY PLATN 8x8x70
34 4 M226.300468 RETAINING WASHER
35 4 F200.035025 CIRCLIP EXTERNAL A35x2.5
36 4 088.00208 END DISC
37 51 088.00209 12 FINGER STAR TYPE A
38 52 088.00210 12 FINGER STAR TYPE B

OPTION
37 102 (C700.302445 STAR 14 FINGER
38 26 (700.303036 MOULDING SPACFR Used on half of rear shaft only.
37 135 C700.305521 STAR 18 FINGFR
38 35 (€700.305520 MOULDING SPACER Used on half of rear shaft only.
39 10 B242.000302 BEARING
X39 5 B89.01501  GREASE NIPPLE 6mm 450
X39 22 F130.112030 SCREW SET HEX. M12x30
X39 22 F282.101200 WASHFR SPRING Mi12
x39 22 F170.112000 NUT FULL HEX. M12
40 1 M182.300349 SPROCKET 18T 3/4'"P 351G. BORE 30
x40 1 F210.088030 KEY PLAIN 8x8x30
41 2 M176.300356 SPACER 0D.35 ID.31 35IG.
42 6 F200.030200 CIRCLIP EXTEFRNAL A30x2
43
44 4 M182.300354 SPROCKET 12T 3/4"P B30 35W

45

C700.304412

NYLON CHAIN TENSIONER

088.00192
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SECTION 20-2 A580.304169 OPTTON ASSY FASI-PIC TABLE

MD. & MAVERICK 1997
A530.303626 SUB ASSY. FASI-PIC TABLE

Issue 5

PAGE 8/10
ITEM QIY ~ PART NUMBER DESCRIPTION SIZE
46 1 M176.306667 TENSIONER NYLON RDMOOS87
X46 1 F102.112090 BOLT CARRTAGE CUP SQUARE M12x%0
X46 1 F280.132825 WASHER FLAT M12
Xx46 1 F282.101200 WASHER SPRING M12
xX46 1 F170.112000 NUT FULL HEX. M12
47 2 (C700.300666 END CAP
48 2 C700.300667 SPIGOT WASHER
x48 2 F130.110020 SCREW SET HEX. M10x20
x48 2 F280.102120 WASHER FLAT M10
49
50 2 M176.300912 SPACER 0D.35 ID.31 18LG
51 1 T732.620057 CHAIN 3/4"P x 1/2" 57R RDMO0576
52 2 M182.30039% SPROCKET 15T 3/4"P B52
53 2 B200.062052 BFARING 6205-2RS
54 2 F202.052200 CIRCLIP INTERNAL Jh2x2
55 2 MI178.300391 SPINDLE
x55 2 F200,025200 CIRCLIP EXTERNAL A25x2
x55 2 F100.116070 BOLT HEX. M16x70
*x55 2 F282.101600 WASHER SPRING M16
x55 2 F170.116000 NUT FULL HEX. M16
56 2 T732.620026 CHAIN 3/4"P x 1/2" 26R
57 1 A610.305863 ASSY. WELDED SUPPORT BAR RDMO0548
x57 4 F130.112025 SCREW SET HEX. M12x25
x57 4 F282.101200 WASHER SPRING M12
x57 4 F170.112000 NUT FULL HEX. M12
58 N/A
59  N/A
60 2 M162.303630 SHAFT
x60 4 F200.035025 CIRCLIP EXTERNAL A35x2.5
X602 F210.088025 KEY PLAIN 8x8x25
x60 4 F210.088050 KEY PLAIN 8x8x50
61 4 (700.303613 DRIVE ROLLER FLANGED 076.00820B35 132 DIA
x61 A/R SPACER A/R
62 2 (C700.301543 DRIVE ROLLER 076.00655 B35 132 DIA
63 1 MI182.300347 SPROCKET 24T 3/4"P B30 35W
64 1 T732.620065 CHAIN 3/4"P x 1/2" 65R
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ITEM QIY  PART NUMBER DESCRIPTION SIZE
01 1 H850.302359 HYDRAULIC MOTUR
01 H850.306211 MOTOR - HYDRAULIC
01 H850.304160 HYDRAULIC MOTOR
x01 2 F130.112040 SCRFW SET HEX. M12x40
x01 2 F282.112000 WASHFR SPRING M12
x01 2 F170.112000 NUT FULL HEX. M12
02 2 H512.208152 STRAIGHT MALE STUD COUPLING  1/2" B.S.P. 15mm
03 2 H532.100152 ADJUSTABLE FLBOW
04 2 H405.304468 HOSE 172" 2W  3250LG.
X 1 M108.304228 BRACKET - FLOW CONIROL MIG.
X 2 F130.108025 SCREW SET HEX. M8x25
X 2 F280.082116 WASHER FLAT M8
X 2 F282.108000 WASHER SPRING M8
X 2 F170.108000 NUT FULL HEX. M3

ELECIRICS
X 1 A540.304008 ASSY. P.0.B. BOX WITHOUT SPEED CONTROL
X 1 (632.303959 DECAL P.O.B.

000000000000000000000000



SECTION 20-2A A580.303008 CANOPY FRAME EASI-PIC TABLE Issue 2

A580.302711 & A580.304168/9
1995 - 1997 PAGE 1/1

FOR USE WITH C720.303009 CANVAS CANOPY COVER
ENTERPRISE & MAVERICK

ITEM QIY  PART NUMBER DESCRIPTTON SIZE
01 1 A610.302996 ASSY. WELDED CANOPY FRAME

x1 3 F130.110016 SCREW SET HEX. M10x16
x1 4 T100.110050 BOLT HEX. M10x50
x1 4 F282.110000 WASHER SPRING M10

x1 4 F170.110000 NUT HEX.FULL M10

02 1 A610.302995 ASSY. WELDED CANOPY FRAME

X2 3 F130.110016 SCREW SET HEX. M10x1i6
03 3 A610.303002 ASSY.WELDED TUBE

Sl
N

\\ Front

== | ]

At
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SECTION 22 GUARDS (COVERS & SIDE PANELS

Issue 5

MAVERICK 1996 -1997 PAGE 2/6

2000 & 1500

TTEM QTY  PART NUMBER DESCRIPTION SIZE
01 1 A530.304368 SUB ASSY. SUPPORT & BRACKET — RDMOO363
02 1 M108.304208 BRACKET MOUNTING

X2 2 F130.110040 SCREW SET HEX. M10x40
X2 2 F282.110000 WASHER SPRING M10
X2 2 F170.110000 NUT HEX.FULL M10

03 1 M206.304065 COVER

X3 4 F102.408020 BOLT SLOTTED COACH M8x20
X3 4 F280.082116 WASHER FLAT M8

X3 4 F282.108000 WASHER SPRING M3

X3 4 F170.108000 NUT FULL HEX. M8

04 1 M224.304066 SIDE PANEL L/H RDMOO534
x4 3 T102.408020 BOLT SLOTTED COACH M8x20
X4 3 F280.082116 WASHER FLAT M8

X4 3 F282.108000 WASHER SPRING M8

x4 3 F170.108000 NUT FULL HEX. M8

05 1 M224.304067 SIDE PANEL R/H RDMO0534
x5 3 F102.408020 BOLT SLOTTED COACH M8x20
x5 3 F280.082116 WASHER FLAT M8

x5 3 F282.108000 WASHER SPRING M8

x5 3 F170.108000 NUT FULL HEX. M8

06* 2 A610.304247 ASSY. WELDED SPACER %1500 MACHINES ONLY
x6* 4 F130.108020 SCREW SET HEX. M8x20
X6* 4 F282.108000 WASHER SPRING M8
x6* 4 F170.108000 NUT FULL HEX. M8

07 1 A610.304286 ASSY. WELDED GUARD

X7 2 F102.108016 BOLT CARRIAGE CUP SQUARE M8x16
X7 1 F130.108016 SCREW SET HEX. MBx16
X7 3 F280.082116 WASHER FLAT M8

X7 3 F282.108000 WASHER SPRING M8

X7 2 F170.108000 NUT FULL HEX. M8

08 1 A610.304174 ASSY. WELDED GUARD

%8 2 F130,116020 SCREW SET HEX. M16x20
X8 2 F280.163020 WASHER FLAT M16
X8 2 F102.408020 BOLT SLOTTED COACH M8x20
X8 2 F280.082116 WASHER FLAT M8

X8 2 F282.108000 WASHER SPRING M8

X8 2 F170.108000 NUT FULL HEX, M8

09 1 M225.304036 PLATE

X9 3 F130.108016 SCREW SET HEX. MBx16
x9 3 F282.108000 WASHER SPRING M8

10 1 M216.304134 GUARD

x10 2 F102.110025 BOLT CARRTAGE CUP SQUARE M10x25
X102 F280.102120 WASHER FLAT MI10
x10 2 F282.110000 WASHFR SPRING MI10
x10 2 F170.110000 NUT' HEX.FULL Mi0

11 1 M216.304135 GUARD

x11 2 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25
x11 2 F280.102120 WASHER FLAT MI10
x11 2 F282.110000 WASHER SPRING M10
x11 2 F170,110000 NUT HEX.FULL M10

12 N/A M224.304095 PANEL

12 1 M206.301885 HYD. PIPE COVER

x12 4 F102.408020 BOLT SLOITED COACH M8x20
x12 4 F280.082116 WASHER FLAT M8
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SECTION 22 GUARDS (OVERS & SIDE PANFLS

Issue 6

MAVERICK 1996 -1997 PAGE 4/6

2000 & 1500

ITEM QIY  PART NUMBER DESCRIPTTON SIZE
x12 4 F282.108000 WASHER SPRING M8
x12 4 F170.108000 NUT FULL HEX. M8

13 1 A610.304173 ASSY. WELDED PLATE VALVE MOUNTING
14 1 A610.301862 ASSY.WELDED VALVE BANK COVER

x4 3 F130.108016 SCREW SET HEX. MBx16
x14 3 F282.108000 WASHFR SPRING M8

15 1 A610.304152 ASSY. WELDED SIDE COVER L/H

x15 1 RPB99.03511 HINGE

x15 1 RPB99.03510 HINGE

x15 2 RPB99.03513 LOCK ASSY.

x15 4 F130.105010 SCREW SET HEX. M5x10
x15 4 F130.105016 SCREW SET HEX. M5x16
x15 8  F280.051210 WASHER FLAT M
x15 8  F282.105000 WASHER SPRING M5
x15 1 (658.300685 POCKET PULL

x15 2 RPB99.03514 KEY (FOR GUARD LOCK)

16 1 A610.304220 ASSY. WELDED STAY L/H

x16 1 C700.306442 PLASTIC SELF ADHESIVE CLIP  RDMOO663
17 1 A610.304153 ASSY. WELDED SIDE COVER R/H

x17 1 RPB99.03511 HINGE

x17 1 RPB99.03510 HINGE

x17 2 RPB99.03513 LOCK ASSY.

x17 4 F130.105010 SCREW SET' HEX. M5x10
x17 4 F130.105016 SCREW SET HEX. M5x16
x17 8  F280.051210 WASHER FLAT M5
x17 8 F282.105000 WASHER SPRING M5
x17 1 (0658.300685 POCKET PULL

18 1 A610.304221 ASSY. WELDED STAY R/H

x18 1 C700.306442 PLASTIC SELF ADHESIVE CLIP  RDMOO663
19 1 M225.304037 PLATE

20 1 A610.304293 ASSY. WELDED PANEL SIDE L/H

x20 4 F102.408020 BOLT SLOTTED COACH M8x20
x20 4 F280.082116 WASHER FLAT M8
x20 4 F282.108000 WASHER SPRING M8
x20 4 F170.108000 NUT FULL HEX. M8

21 1 A610.304294 ASSY. WELDED PANEL STDE R/H

x21 4 F102.408020 BOLT SLOTTED QOACH M8x20
x21 4 F280.082116 WASHER FLAT M8
x21 4 F282.108000 WASHER SPRING M8
x21 4 F170.108000 NUT FULL HEX. M8

22 1 M108.304228 BRACKET - FLOW CONTROL MIG.

x22 2 F130.108025 SCREW SET HEX. M8x25
x22 2 F280.082116 WASHER FLAT M8
X222 F282.108000 WASHER SPRING M8
X22 2 F170.108000 NUT' FULL HEX. M8
23% 1 M208.304230 DEFLECTOR L/H

x23% 4 F102.408020 BOLT SLOTTED (OACH M8x20
X232 F280.082116 WASHER FLAT M8
X23% 4 F282.108000 WASHER SPRING M8
X234 F170.108000 NUT FULL HEX. M8
24 1 M208.304231 DEFLECTOR R/H

X24% 4 F102.408020 BOLT SLOTTED COACH M8x20
xX24% 2 F280.082116 WASHER FLAT M3
X24% 4 F282.108000 WASHER SPRING M8
X24% 4 F170.108000 NUT FULL HEX. M3
x25% 2 RUBBER FLAP 3mmx80x125

% 1500 MACHINES ONLY
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SECTION 22 GUARDS COVERS & SIDE PANELS

Issue 5

MAVERICK 1996 -1997 PAGE 6/6

2000 & 1500

TTEM QIY  PART NUMBER DESCRIPTION SIZE
26 1 M208.305832 DEFLECIOR

%26 3 F102.108020 BOLT CARRIAGE CUP SQUARE M8x20
X263 F280.082116 WASHER FLAT M8
x26 3 F282.108000 WASHFR SPRING MS
x26 3 F170.108000 NUT FULL HEX. M8
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SECTICN 224 STAR TOP COVERS Issue 3
MAVERICK 1500 & 2000

YEAR 1996
ITRM QTY

PART NUMBER

01
X1
X1
x1
X1

BRER

x5

X6
X6
X6
O7%
X7
08
X8
x8
X8
09

N-‘-‘-‘-‘-‘-‘NNP—Jb-b-bwmmoo.b-bwt\lowoxo-@oxooxo\m

A610.304014
F130.110025
F280.102120
[282.110000
F170.110000
M148.300831
F130.108020
F280.082116
F176.108000
A610.304051
RPB99.03513
A610,303998
M225.303914
F102.408016
F282.108000
F170. 108000
A610.300834
F130.108020
F282.108000
F170.108000
A610. 300835
RPB99.03513
M225.303915
F102.408016
F282.108000
F170. 108000
A610.307087

PAGE, 2/2

DESCRIPTION
ASSY. WELDED SUPPORT ANGLE
SCREW SET HEX. M10x25
WASHER FLAT M10
WASHER SPRING M10
NUT FULL HEX. M10
TOP COVER PIVOT BUSH
SCREW SET HEX. M8x20
WASHER FLAT M8
NUT NYLOC HEX. M8
ASSY .WELDED PANEL
IOCK ASSY.
ASSY. WELDED STAY RDMO0899
PLATE KEEP
BOLT SLOTTED COACH M8x16
WASHER SPRING M8
NUT FULL HEX. M8
ASSY. WELDED TOP COVER PANEL (FIXED)
SCREW SET HEX. M8x20
WASHER SPRING M3
NUT FULL HEX. M8

ASSY. WELDED TOP COVER PANEL REAR
LOCK ASSY.

PLATE KEEP

BOLT SLOTTED COACH M8x16
WASHER SPRING M8

NUT' FULL HEX. M8
ASSY. WELDED STAY RDMO899

07 to 09 NOT' USED ON MACHINES FITTED WITH POB. (SEE SECTION 20)
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SECTION 23 P.T.0. & MAIN DRIVE

Issue 4

MAVERICK 1996 - 1997 PAGE 2/4

TTEM QIY  PART NUMBER DESCRIPTION SIZE

01 1 RPB95.01223 TRACIOR TO MACHINE P.T.O. SHAFT C/W SLIP CLUICH
02 1 T842.300762 GUARD CONE

X2 4 TF130.106012 SCREW SET HEX. Mox12

X2 8 F280.061416 WASHFR FLAT M6

03 1 MI132.302579 HOUSING

x3 6 F130.112030 SCREW SET HEX. M12x30

X3 6  F282.112000 WASHER SPRING M12

x3 1 C648.081250 GREASE NIPPLE 8am

04 1 M164.302580 SHAFT 423 1G.

x4 1 F200.045250 CIRCLIP EXTERNAL A4DX2.5

05 1 5200.508513 SFAL OIL 50x85x13

06 2 F202.085300 CIRCLIP INTERNAL J85x3

07 2 B200.062090 BFARING 6209

08 1 8§200.458513 SFAL OIL 45x%85x13

09 1 M176.302586 SPACER 0D.50 ID.46 46.5LG.
10 1 F200.040250 CIRCLIP EXTERNAL A40X2.5

11 1 M182.302587 SPROCKET DUPLEX 15T/15T 1"P DUPLEX B40 W6Q K10
x11 1 F210.108050 KEY PLAIN 10x8x50

12 1 A610.302637 ASSY. WELDED SHAFT GUARD

x12 2 F130.106020 SCREW SET HEX. M6x20

x12 2 F282.106000 WASHFR SPRING M6

x12 2 F170.106000 NUT FULL HEX. M6

13 1 M206.302633 COVER

xI3 6 F130.108020 SCREW SET HEX. M8x20

x13 6 F280.082116 WASHFR FLAT M3

x13 6 F282.108000 WASHER SPRING M8

x13 6 F170.108000 NUT FULL HEX. M8

14 1 A610.302611 ASSY. WELDED GUARD

X144 F130.108025 SCREW SET HEX. M8x25

x14 4 F280.082116 WASHER FLAT M8

x4 4 F282.108000 WASHER SPRING M8

x4 4 F170.108000 NUT FULL HEX. M8

15 1 A610.302601 ASSY. WELDED DRIVE CASING

x15 4 F130.112030 SCREW SET HEX. M12x30

x15 4 F282.112000 WASHER SPRING M12

x15 4 F170.112000 NUT FULL HEX. M12

16 1 M164.302607 SHAFT 461 .5LG.

17 1 F210.108050 KEY PLAIN 10x8x50

18 2 B244.000352 BFARING B35

19 1 B290.000035 BFARING PROTECIOR

20 1 M167.305875 SPACER 45 OD. 41 ID. 411G.
21 1 MI182.302588 SPROCKET DUPLEX 24T/24T 1"P DUPLEX B40 W60 K10
22 1 M167.305876 SPACER 45 0D, 41 ID. 183LG.
23 1 M182.302608 SPROCKET DUPLEX JOCKEY 15T/15T 1" DUPLEX B52 W43.9
24 1 M178.302612 SPIGOT

X242 F202.052200 CIRCLIP INTERNAL J52x2

X24 1 F200.025200 CIRCLIP EXTERNAL A25x2

X24 1 M176.300678 SPACER 50mmx22x1416G.

25 2 B200.062052 BFARING

26 1 A610.302619 ASSY. WELDED ADJUSTER

X262 F170.116000 NUT FULL HEX. M16

Xx26 1 F130.116110 SCREW SET HEX, M16x110

X26 1 F280.163020 WASHER FLAT M16

X26 1 F282.116000 WASHER SPRING M16

X26 1 F170.116000 NUT FULL HEX. M16
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SECTION 23 P.T.0. & MAIN DRIVE

Issue &4

MAVERICK 1996-1997 PAGE 4/4

ITEM QTY ~ PART NUMBER DESCRIPTION SIZE
27 1 M206.302622 COVER

X27 4 F130.110020 SCREW SET HEX. M10x20
x27 4 F280.102120 WASHER FLAT M10
X27 4 F282.110000 WASHER SPRING M10
X274 F170.110000 NUT FULL HEX. M10

28 1 T842.302741 GUARD (ONE P.T.O.

x28 4 F130.106020 SCREW SET HEX. M6x20
X28 4 F280.064020 WASHFR REPATR M6

X28 4 F280.061416 WASHFR FLAT M6

X28 4 F282.106000 WASHER SPRING M6
X28 4 F170.106000 NUT FULL HEX. M6

29 1 T895.304225 P.T.0. DRIVE SHAFT CPT.

30 1 T842.304224 GUARD P.T.O. CONE

x30 4 FI130.108020 SCREW SET HFX. M8x20
x30 4 F280.082116 WASHFR FLAT M8
x30 4 F282.108000 WASHER SPRING M8

31 1 M226.303080 PROFILE - GEARBOX GUARD

x31 3 F130.108016 SCREW SET HEX. M8x16
x31 3 F282.108000 WASHFR SPRING M3

32 1 C647.302613 GEARBOX 1.93 : 1
X324 F130.116035 SCREW SET HEX. M16x35
x32 4 F282.116000 WASHER SPRING M16
33 1 A610.303174 ASSY. WELDED SPROCKET RDMO0583
X33 1 FI132.110035 SCREW SOCKET HEAD CAP M10x35
34 1 T738.800099 CHAIN
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SECTION 24 DIABOLO ASSEMBLY

Issue 3

ENTERPRISE 2000 HYDRO, MD.& MAVERTCK

YFAR 1995 - 1998 PAGE 2/4

TTEM QIY  PART NUMBER DESCRIPTION

01 2 A610.300115 ASSY. WELDED BRACKET MIG.DIABOLO

02 4 F120.116095 BOLT EYE M16x95
X2 8  F282.116000 WASHER SPRING M16

X2 8  F170.116000 NUT FULL HEX. M16

03 4 F100.116150 BOLT HEX. M16x150
04 2 A610.300080 ASSY. WELDED DIABOLO STANDARD

05 2 W240.300223 SCRAPER

x5 4 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25
x5 4 F280.102120 WASHER FLAT M10

x5 4 F282.110000 WASHER SPRING M10

x5 4 F170.110000 NUT FULL HEX. M10

06 2 A610.300081 ASSY. WELDED DIABROLO SIRAIGHT (OPTION)
07 2 W240.300222 SCRAPER

X7 4 F102.110025 BOLT CARRTAGE CUP SQUARF, M10x25
X7 4 F280.102120 WASHFR FLAT M0

X7 4 F282.110000 WASHER SPRING M10

X7/ 4 F170.110000 NUT FULL HEX. M10

08 2 A610.300078 DIABOLO SINGLE END (OPTION)

09 1 W240.300113 SCRAPER IH.

x9 2 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25
X9 2 F280.102120 WASHER FLAT M10

x9 2 F282.110000 WASHER SPRING M10

X9 2 F170.110000 NUT FULL HEX. M10

X 1 W240.300112 SCRAPER RH.

XX 2 F102.110025 BOLT CARRTAGE CUP SQUARE M10x25
XX 2 F280.102120 WASHFR FLAT MI10

XX 2 F282.110000 WASHER SPRING M10

XX 2 F170.110000 NUT FULL HEX. M10

10 2 A610.301631 FRAME MIG.DIABOLO

11 4 M206.300116 PLATE COVER

12 4 B242.000252 BEARING BORE 25
x12 8 F130.110035 SCREW SET HEX. M10x35
x12 8 F282.110000 WASHER SPRING M10
x12 8 F170.110000 NUT FULL HEX. M10

13 4 F200.02500  CIRCLIP EXTERNAL A25x2
14 2 A610.301630 ASSY. WELDED PIVOT PLATE

15 2 M146.301538 PIVOT PIN 25mn DIA. 232 1G.
x15 2 F220.080040 PIN ROLL M8x40
16 6 B89.01500  STRAIGHT GREASE NIPPLE

17 2 M217.301619 HANDEL ADJUSTING

18 2 MI106.301620 BOSS

x18 2 F220.060040 PIN ROLL 6x40
19 2 RP084.00014 TORSION UNIT

20 4 TF120.116115 BOLT EYE M16x115
21 4 F100.116130 BOLT HEX. M16x130
x21 8  F282.116000 WASHER SPRING Ml6
x21 8 F170.116000 NUT FULL HEX. M16

22 2 M166.300084 CARRIER SUSPENSION UNIT (RPO84.00246)
23 2 F100.116260 BOLT HEX. M16x260
X232 F282.116000 WASHER SPRING M16
X23 2 F170.116000 NUT FULL HEX. M16

24 2 M226.300156 PROFILE QUADRANT

X242 Fl100.110025 BOLT HEX. M10x25
X24 2 F282.110000 WASHER SPRING M10
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SECTION 24 DIABOLO ASSEMBLY
ENTERPRISE 2000 HYDRO,MD.& MAVERICK

Issue 3

YEAR 1995 ~ 1998 PAGE 4/4
ITEM QTY  PART NUMBER DESCRIPTION
X24 2 F170.110000 NUT FULL HEX. M10
25 2 M226.300105 PROFILE TARGET PLATE
x25 4 F100.110025 BOLT HEX. M10x25
x25 4 F282.110000 WASHER SPRING M10
x25 4 F176.110000 NUT NYLOC HEX, M10
Parts only required for use when Item 6
Straight Diabolo Rollers are fitted.
X 2 (622.306061 CHAIN 10 LINKS 40x20x5
X 2 F130.108030 SCREW SET HEX. M8x30
X 2 F280.082116 WASHFR FLAT M3
X 2 F282.108000 WASHER SPRING M8
X 2 F170.108000 NUT FULL HEX. M3
X 2 F128.110130 BOLT HOOK M10x130
X 4 F170.116000 NUT FULL HEX. M10
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SECTION 25 DISCS AND MOUNTINGS
ENTERPRISE 2000 MD. & MAVERICK

Issue 301098

1994 ~ 1999 PAGE 2/4
H After item number stands for Heavy Duty Option.

ITEM QIY  PART NUMBRER DESCRIPTION
01 2 A610.301531 ASSY. WELDED DISC MIG. R/H RDMOO310 RDMO0S35
x1 2 F130.108020 SCREW SET HFX. M8x20 RDMO0535
x1 2 F170.108000 NUT FULL HEX. M8 RDMOO535
x1 4 F130.116070 SCREW SET HEX. M16x70
x1 4 F176.116000 NUT NYLOC HEX. M16
X 2 A610.301530 ASSY. WELDED DISC MIG. L/H RDMOO310 RDMOO535
XX 2 F130.108020 SCREW SET HEX. M8x20 RDMO0535
XX 2 F170.108000 NUT FULL HEX. M3 RDMOO535
XX 4 F130.116070 SCREW SET HEX. M16x70
XX 4 F176.116000 NUT NYLOC HEX. M16
02 4 F130.116070 SCREW SET HEX. M16x70
03 4 F170.116000 NUT FULL HEX. M16
04 8 F100.116150 BOLT HEX. M16x150
05 8 F120.116095 BOLT EYE M16x95
X5 16 F282.116000 WASHER SPRING M16
x5 16 F170.116000 NUT FULL HEX. M16
06 2 A610.301520 ASSY. WELDED BRG. ARM R/H RDMOQ0300
X 2 A610.301519 ASSY. WELDED BRG. ARM L/H RDMO0300
06H 2 A610.306702 ASSY. WELDED DISC ARM R/H HFAVY DUIY OPTION RDMO0771
xH 2 A610.306701 ASSY. WELDED DISC ARM L/H HEAVY DUTY OPTION RDMOO771
06 A610.306017 ASSY. WELDED DISC ARM L/H (25" DISCS)
X A610.306018 ASSY. WELDED DISC ARM R/H (25" DISCS)
07 8 B200.060072 BEARING 6007-2RS
O7H 8  B214.302080 TAPER ROLLER BFARING RDMOO794
08 4 §200.406810 SFAL OIL 40x%68x10
O8H 4 5202.508010 SFAL OIL DOUBLE LIPPED 50x80x10 RDMOO794
X 4 (648.081250 GRFASFR STRAIGHT M8
9 4 C700.300441 PLASTIC END CAP
GH 4 (700.306707 MOULDING - CAP RDMOO771
10 8  F202.062200 INTERNAL CIRCLIP J62x2
10H 8  F202.080250 INTERNAL, CIRCLIP J80x2.5 RDMOO794
11 4 M180.300241 SPINDLE DISC (MACHINED)
11H 4 M134.306706 HUB HEAVY DUTY RDMO0771
12 4 F280.315640 WASHFR FLAT M30
13 4 F180.230000 LOCKNUT (SPECIAL) M30
14 4 M146.303752 PIN ~ DISC ARM PIVOT
15 4 F176.124000 NUT NYLOC HEX. M24
16 4 F280.255040 WASHER FLAT M24
17 4 M120.300251 DISC (RP089.01827) (COUNTERSUNK AFTER 1998) RDMOO946
17 M120.305013 DISC 25" RP089.00018
x17 16  F134.112020 SCREW COUNTERSUNK SOCKET HFAD M12x20 (AFTFR 1998) RDMO0946
x17 16  F130.112020 SCREW SET HEX M12x20 (1996 ~ 1998 & 25" DISCS)
x17 16 F282.112000 WASHER SPRING M12 (1996 - 1998 & 25" DISCS)
X 2 A610.301534 ASSY. WELDED ARM SCRAPER IH.
X 1 MI08.305679 s BRACKET L/H
18 2 A610.301535 ASSY. WELDED ARM SCRAPER RH.
18 1 MI108.305680 »* BRACKET R/H

** Used on outside dises when on 26" rows.
x18 8 F130.112030 SCREW SET HEX. M12x30
Xx18 8 F282.112000 WASHER SPRING Mi2
x18 8 F170.112000 NUT FULL HEX. M12
19 4 W240,303093 SCRAPER
%19 8 F102.110025 BOLT CARRIAGE CUP SQUARE M10x25
Xx19 8  F280.102120 WASHFR FLAT M10
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SECTION 25 DISCS AND MOUNTINGS Issue 301098

ENTERPRISE 2000 MD. & MAVERTCK

1994 - 1999 PAGE 4/4
H After item number stands for Heavy Duty Option.
ITEM QIY  PART NUMBER DESCRTPTION
x19 8 F282.110000 WASHFR SPRING M10
x19 8 F170.110000 NUT FULL HEX. M10
20 4 RP084.00001 TORSION UNTT
21 2 A610.302189 ASSY. WELDED TENSION ARM R/H RDMO0653
X 2 A610.301509 ASSY. WELDED TENSION ARM L/H RDMO0653
22 4 A610.301512 ASSY. WELDED ADJUSTER ROD
23 8 M172.301506 SLEEVE
24 4 F100.116060 BOLT HFX. M16x60
25 4 F176.116000 NUT NYLOC HFX. M16
26 4 M178.301500 SPIGOT
X26 4 F280.163020 WASHER FLAT Mi6
X26 4 F176.116000 NUT NYLOC HEX. M16
27 4 A610.301513 ASSY. WELDED BLOCK ADJUSTER
x27 4 (648.081250 GRFASEFR STRATGHT M3
28 4 MI14.301502 (OLLAR
29 4 M226.301510 PROFILE HANDLE RDMOO301
30 4 F220.060040 PIN ROLL 6x40
31 4 M152.303434 RETAINER RDMO0303
Xx31 4 F130.110025 SCREW SET HEX. M10x25
x31 4 F282.110000 WASHER SPRING M10



SECTION 26 A580.301301 & A580.304488 ASSY. SHARE 30"-36"

STANDARD 2 PIECE SHARE ASSY. Issue 1
ENTERPRISE HYDRO,MD. & MAVERICK
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SECTION 26 A580.301301 & A580.304792 ASSY. SHARE 30"-36"

STANDARD 2 PIECE SHARE ASSY. Issue 2

ENTERPRISE HYDRO,MD. & MAVERICK

2000 & 1500 MACHINES

1994-1997 PAGE 2/2

ITEM QTY PART NUMBER DESCRIPTION

01 1 A610.300485 ASSY. WELDED SHARE FRAME 2000 MACHINES
ABOVE PLUS ITEMS 2 - 7 =
1 A580.301301 ASSY. SHARE 30"-36" ROWS 2000 MACHINES

0000000

01 1 A610.304488 ASSY. WELDED SHARE FRAME 1500 MACHINES
ABOVE, PLUS ITEMS 2 - 7 =
1 A580.304792 ASSY. SHARE 30"-36" ROWS 1500 MACHINES

0000000

02 1 A610.300671 ASSY. WELDED SHARE BLADFE

X2 2 F134.112030 SCREW COUNTERSUNK SOCKET HEAD M12x30

X2 2 F282.112000 WASHER SPRING M12

X2 2 F170.112000 NUT FULL HEX. M12

03 1 A610.300672 ASSY. WELDED SHARE BLADE

X3 2 F134.112030 SCREW COUNTERSUNK SOCKET HEAD M12x30

X3 2 F282.112000 WASHER SPRING M12

X3 2 F170.112000 NUT FULL HEX. M12

04 1 A610.300692 ASSY. WELDED SHARE BLADE

X4 2 F134.112030 SCREW COUNTERSUNK SOCKET HEAD M12x30

X4 2~ F282.112000 WASHER SPRING M12

X4 2 F170.112000 NUT FULL HEX. M12

05 1 A610.300693 ASSY. WELDED SHARE BLADE

X5 2 F134.112030 SCREW COUNTERSUNK SOCKET HFAD M12x30

X5 2 F282.112000 WASHER SPRING M12

X5 2 F170.112000 NUT FULL HEX. M12

06 4 A610.300674 ASSY. WELDED STONE FLAP

07 4 M146.300673 PIVOT PIN

x7 8 F226.040020 PIN SPLIT COTTER 4x20

x7 8 F280.132825 WASHER FLAT M12

X 4 F130.116045 SCREW SET HEX. M16x45

X 4 F280.163020 WASHER FLAT Ml6

X 4 F282.116000 WASHER SPRING Ml6

X 4 F170.116000 NUT FULL HEX. Mi6

08 2 100.03729 ADJUSTER CLEVIS

X8 2 F280.213730 WASHER FLAT M20

X8 2 F282.120000 WASHER SPRING M20

X8 2 F170.120000 NUT FULL HEX. M20

X8 2 F174.120000 NUT HALF HEX. M20

09 2 M146.304702 RETAINING PIN SAME AS 031.00027

X9 2 F280.213730 WASHER FLAT M20

x9 2 F226.050036 PIN SPLIT COTTER 5x36
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SECTION 27 HAULM FEED IN ROLLERS
ENTERPRISE 2000, MD. & MAVFRICK

Issue 3

YEAR 1994-1996 PAGE 2/2

TTFM QIY  PART NUMBER DESCRIPTION SIZE

01 2 A610.300422 ASSY. WELDFD ARM SUPPORT IH & RH.

02 1 A610.302192 ASSY. WELDED ARM CENIRE

03 1 A610.302226 ASSY. WELDED MOUNTING PLATE

04 1 F100.124130 BOLT HEX. M24x130
x4 1 F176.124000 NUT NYLOC HEX. M24

05 2  M186.302071 STUD 'L 16mm

x5 2 F282,116000 WASHER SPRING M16

x5 2 F170.116000 NUT FULL HEX. M16

06 1 M225.302070 PLATE KEEP

07 1 F128.110130 BOLT HOOK M10 130LG.
x7 2 F170.110000 NUT FULL HEX. MI10

08 1 097.00017  SPRING 4.5-28-205
8a 1 RP099.00085 SHACKLE 174"

09 2 C684.300456 TORSION UNIT

10 4 MI186.300748 STUD 'L M10

11 2 M225.300420 KEEP PLATE

x11 4 F282.110000 WASHER SPRING M10

x11 4 TF170.110000 NUT FULL HEX. M10

12 2 M166.300418 SUPPORT CARRTFR 30mm SQUARE 75 1G.
13 Z  F100.112100 BOLT HEX. M12x100
x13 2 F282.112000 WASHER SPRING M12

x13 2 F170.112000 NUT FULL HEX. M12

14 2 M226.300415 QUADRANT PREIOAD

x4 2 F130.112025 SCREW SET HEX. M12x25
x14 2 F282.112000 WASHER SPRING M2

x4 2 F170.112000 NUT FULL HEX. M12

15 4 A510,300440 ASSY.FFEDFR WHEEL

X 4 (712.300438 BELTING 1256X50X28MM. PTTCH
X 80  F240.948167 IARGE HEAD POP RIVET 4.8x16.7 LARGE HFAD
16 8  B200.062042 BFARING 6204 2RS
17 4 M176.300469 SPACER

18 2 MI180.300425 SPINDLE

19 4 F200.020175 CIRCLIP EXTERNAL A20x1.75
20 2 M176.300437 SPACER

21 2 M176.300470 SPACER

22 2 F170.120000 NUT FULL HEX. M20

23 2 F282.120000 WASHER SPRING M20

24 4 F202.047175 CIRCLIP INTERNAL J47%1.75
25 4 (C730.300988 PLUG RUBBER 54 0D, 10mm
26 2 A610.300474 ASSY. WELDED FEEDFR WHEEL 25mm

27 2/4 A510.300704 ASSY. FEEDER WHEEL 5Omm

28 6% F100.112100 BOLT HEX. M12x100
28 o F100.112075 BOLT HEX. Mi2x75

28 6% F100.112050 BOLT HEX. M12x50

X 12 F280.132825 WASHFR FLAT M12

* DEPENDING ON ROW WIDIHS
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ENTERPRISE 2000 & 1500 MD. & MAVERICK
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SECTION 27 HAULM FEED IN ROLLERS
ENTERPRISE 2000 & 1500 MD. & MAVERICK

Issue 2

YFAR 1997-1998 PAGE 2/2

ITEM QIY  PART NUMBER DESCRIPITON SIZE

01 1 A610.305628 ASSY. WELDED BRIDGE 1500 MACHINES
01 1 A610.305598 ASSY. WELDED BRIDGE 2000 MACHINES
x1 4 F130.112030 SCREW SET HEX. M12x30

x1 4 F282.112000 WASHER SPRING M12

x1 4 F170,112000 NUT FULL HEX. M12

02 4 A610.305587 ASSY. WELDED ANCHCR PLATE

03 4 A610.305590 ASSY. WELDED PTVOT

X3 8 F100.110080 BOLT HEX. M10x80 RDMOO527
x3 8  F282.110000 WASHER SPRING M10

X3 8  F170.110000 NUT FULL HEX. M10

04 4 M146.305591 PIN - PIVOT

X4 8  F200.025200 CIRCLIP EXTERNAL A25%2

05 4 F128.110130 BOLT HOOK M10 130LG.

x5 8 F170.110000 NUT FULL HEX. M10

06 4 (676.302597 SPRING 4.5-28-160 RIMOO527
07 4 A610.305595 ASSY. WELDED ARM

x7/ 4 FI100.110050 BOLT HEX. M10x50 RDMOO527
X7/ 8  F170.110000 NUT FULL HEX. M10

x/ 4 (648.081250 GREASE NIPPLE

08 4 A510.300440 ASSY.FFEDER WHEEL

09 8 F200.062042 BEARING

10 4 M176.300469 SPACER

11 4 F200.020175 CIRCLIP EXTERNAL

12 4 F202.047175 CIRCLIP INTERNAL

13 4 (730.300988 PLUG RUBBER 54 OD.x10mm
14 2 A610.300474 ASSY. WELDED FEFDER WHEFL 25nm

15 2/4 A510.300704 ASSY. FEEDER WHEEL 50mm

16 6 F100.112100 BOLT HEX. M12x100

16 6 F100.112075 BOLT HFX. M12x75

16 6 F100.112050 BOLT HEX. M12x50

x16 12 F280.132825 WASHER FLAT M12

Items 14 to x16 depend on row widths.
NOTE: Some machines are only fitted with outer feeder wheels.
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SECTION 28 A580.302028 1ST HAULM ROLLER HAULM FEFD IN FINGERS
ENTERPRISE HYDRO, MD. & MAVERICK

Issue 4

09 ¢
10 1
d 1
11

12

M176.300942
C700.303713
C657.301000
A610.301002
B99.03513

SPACER TUBE
FINGER COVER

PLASTIC PIPE CLIP
ASSY. WELDED PIN

R CLIP 3mm

2000 PAGE 2/2
1996-1998
TTEM QTY  PART NUMBER DESCRIPTION
01 1 A610.301274 ASSY. WELDED MOUNTING BRACKET L/H
x1 2 F130.108020 SCREW SET HEX. M8x20
x1 2 F282.108000 WASHER SPRING M8
x1 2 F170.108000 NUT FULL HEX. M8
02 1 M226.301277 MOUNTING BRACKET R/H
X2 2 F130.108020 SCREW SET HEX. M8x20
X2 2 F282.108000 WASHER SPRING M8
X2 2 F170.108000 NUT FULL HEX. M8
03 1 M162.300876 MOUNTING BAR
X3 2 F220.080040 PIN ROLL 8x40
04 1 A610.301816 ASSY. WELDED ARM
X4 1 F220.080040 PIN ROLL
05 1 A610.300939 ASSY. WELDED ARM
X5 1 F220.080040 PIN ROLL 8x40
06 1 M162.300877 CONIROL BAR
a 2 F170.112000 NUT FULL HEX. M12
b 2 F280.132825 WASHER FLAT M12
¢ 2 F176.112000 NUI' NYLOC HEX. M12
07 1 A610.300940 ASSY. WELDED ARM
X7 1 F220.080040 PIN ROLL 8x40
08 11 A610.303711 ASSY. WELDED FINGER

9

1

1

1

1

RDMOO545
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SECTION 28B A580.305721

1ST HAUIM ROLLER HAUIM FEED IN FINGERS

Issue 2

ENTERPRISE HYDRO, MD. & MAVERICK
1500 MACHINES
PAGE 2/2
TTEM QTY  PART NUMBER DESCRIPTION SIZE
01 1 A610.301274 ASSY. WELDED MOUNTING BRACKET L/H
x1 2 F130.108020 SCREW SET HEX. MB8x20
x1 2 F282.108000 WASHFR SPRING M8
x1 2 F170.108000 NUT FULL HEX. M8
02 1 M226.301277 MOUNTING BRACKET R/H RDMOO545
X2 2 F130.108020 SCREW SET HEX. M8x20
X2 2 F282.108000 WASHER SPRING M3
X2 2 F170.108000 NUT FULL HEX. M8
03 1 M162.300876 MOUNTING BAR
X3 2 F220.080040 PIN ROLL 8x40
04 1 A610.301816 ASSY. WELDED ARM
X4 1 F220.080040 PIN ROLL
05 2 A610.300939 ASSY. WELDFD ARM
x5 2 F220.080040 PIN ROLL 8x40
06 1 MI162.305718 CONIROL BAR  (1500) 12mm DIA. 1310 IG.
a 2 F170.112000 NUT FULL HEX. M12
b 2 F280.132825 WASHFR FLAT M12
¢ 2 F176.112000 NUT NYLOC HEX. Mi2
07 1 A610.300940 ASSY. WELDED ARM
x7 1 F220.080040 PIN ROLL 8x40
08 9  A610.303711 ASSY. WELDFD FINGER 1500
09 7 M176.300942 SPACFR TURE
10 9 C700.303713 FINGFR COVER
d 9 (657.301000 PLASTIC PIPE CLIP
11 1 A610.301002 ASSY. WELDFD PIN
12 1 B99.03513 R CLIP 3mm



SECTION 29 OPTION A580.301131 ASSY. BOX FILLING CHUIE
STANDARD WIDIH ELEVATOR
ENTERPRISE & MAVERICK
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SECTION 29 OPTION A580.301131 ASSY. BOX FILLING CHUTE,
STANDARD WIDTH FLEVATOR
ENTERPRISE & MAVERICK

PAGE 2/2
ITEM QIY  PART NUMBER DESCRIPTION
01 1 A610.306768 ASSY, WELDED BOX FILLING CHUIE FRAME  RP100.00636
02 1 A610.301027 ASSY. WELDED MOUNTING L/H
X2 1 TF130.110025 SCREW SET HEX. M10x25
X2 1 F282.110000 WASHER SPRING M10
X2 1 F176.110000 NUT NYLOC HEX. M10
X2 1 F130.108025 SCREW SET HEX. M8x25
x2 2 F280.082116 WASHER FLAT M8
X2 1 F282.108000 WASHER SPRING M8
X2 1 F170.108000 NUT FULL HEX. M8
03 1 A610.301028 ASSY. WELDED MOUNTING R/H
X3 1 F130.110025 SCREW SET HEX. M10x25
x3 1 F282.110000 WASHER SPRING M10
X3 1 F176.110000 NUT NYLOC HEX. M10
x3 1 F130.108025 SCREW SET HEX. MBx25
x3 2 F280.082116 WASHER FLAT M3
X3 1 F282.108000 WASHFR SPRING M8
%3 1 F170.108000 NUT FULL HEX. M8
04 4 C730.306791 SHEET - RUBBER CUT (BAFFIE) RP076.00643
05 5 (730.306792 SHEET ~ RUBBER CUT' (BAFFLE)  RP076.00636
06 2 C730.306793 SHEET-RUBBER CUT (TOP JOINER) RP076.00649
07 2 (730.306794 SHEET-RUBBER CUT (BOTTOM JOINER) RP076.00639
08 1 C720.306789 SHEET ~ CANVAS FRONT PANEL  RPOS7.00028
09 1 C720.306790 SHEET - CANVAS REAR PANEL RPOB7.00029
10 2 (720.306788 SHEET - CANVAS END PANEL RPOS7.00021
11 4 M256.306795 SIRIP - CLAMP RP024.00228
12 4 M256.306796 STRIP - CLAMP RPO24.00229
13 24 M225.306797 PLATE ~ CLAMP RP024.,00595
x13 36 RPB99.00515 RIVET 5x%20 POP RIVET
x13 34 RPB99.00514 RIVET 5x12 POP RIVET
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A580.306116 OPTION ASSY. VARI-WEB 2000 Issue 3

A580.306206 OPTION ASSY. VARI-WEB 1500

MAVERICK 2000 & 1500 PAGE 2/8

ITEM QIY  PART NUMBER DESCRIPTION

01 1 A610.306001 ASSY, WELDED L/H ROLLER BRKT.

x1 4 F130.112030 SCREW SEI' HEX. M12x30

x1 4 F280.132825 WASHER FLAT M2

x1 4 F282.112000 WASHER SPRING M12

x1 4 F170.112000 NUT FULL HEX. M12

02 1 A610.306002 ASSY. WELDED R/H ROLLER BRKT.

X2 4 F130.112030 SCREW SET HEX, M12x30

X2 4 F280.132825 WASHER FLAT Mi2

X2 4 F282.112000 WASHER SPRING M12

X2 4 F170.112000 NUT FULL HEX. M12

03 1 A610.306004 ASSY. WELDED ROLLER MIG.BRKT. 2000
03 1 A610.306175 ASSY. WELDED ROLLER MIG.BRKT. 1500
04 2 (684.300456 TORSION UNIT

05 4 M186.300748 L BOLT M10

x5 4 F282.110000 WASHER SPRING M10

x5 4 F170.110000 NUT FULL HEX. M10

06 2 M225.300420 KEEP PLATE

07 2 M166.300418 SUPPORT CARRIER

08 2 M226.305991 PROFILE - QUADRANT

X8 2 F100.112100 BOLT HEX. M12x100

X8 2 F282,112000 WASHER SPRING M12

%8 2 F170.112000 NUT FULL HEX. M12

X8 2 F102.112030 BOLT CARRIAGE CUP SQUARE M12x30

X8 2 F280.132825 WASHER FLAT M12

x8 2 F282.112000 WASHER SPRING Mi12

X8 2 F170.112000 NUT FULL HEX. M12

09 4 (€700.300146 SUPPORT ROLLER FLANGED 95mm

x9 4 M148.303071 PIVOT - BUSH [089.00460]

x9 4 070.00446 SEAL

X9 4 089.00565  SHIELD

x9 4 F100.116080 BOLT HEX. M16x80

X9 4 C620.303070 PLASTIC CAP B89.04014
x9 8 F280.163020 WASHER FLAT M16

X9 4 F282.116000 WASHER SPRING Mi6

X9 4 F170.116000 NUT FULL HEX, Mi6

10 1 M225.303027 PLATE RP025.01120
x10 3 F102.110025 BOLT CARRTAGE CUP SQUARE M10x25

x10 3 F280.102120 WASHER FLAT M10

x10 3 F282,110000 WASHER SPRING M10

x10 3 F170.110000 NUT FULL HEX. M10

11 1 A610.303028 ASSY. WELDED HYD. MOIOR MIG. A610.306151 RDMOOSQ6
x11 3 Fl102.110025 BOLT CARRIAGE CUP SQUARE M10x25

x11 3 F280.102120 WASHER FLAT M10

x11 3 F282.110000 WASHER SPRING M10

x11 3 F170.110000 NUT FULL HEX. M10

12 2 B210.022062 BEARING CPIE.

x12 6 F102.110020 BOLT CARRIAGE CUP SQUARE M10x20

x12 6 F282.110000 WASHER SPRING Mi0

x12 6 F170.110000 NUT FULL HEX. M10

13 2 M176.303034 SPACER

14 2 M182.303035 SPROCKET 12T 3/4"P B25 K8
x14 2 F210.087030 KEY PLAIN 8x7x30

x14 1 T738.600012 DUPLEX CHAIN 3/4"x7/16 12R + CONN,
15 2 M206.303037 COVER



A580.306116 OPTION ASSY. VARI-WEB 2000 Tssue 3
A580.306206 OPTION ASSY. VARI-WEB 1500
MAVERICK 2000 & 1500 PAGE 3/8




A580.306116 OPTION ASSY. VARI-WEB 2000
A580.306206 OPTION ASSY. VARI-WEB 1500
MAVERTCK 2000 & 1500

Issue 4

PAGE 4/8
ITEM QIY  PART NUMBER DESCRIPTTON
x15 4 F130.108016 SCREW SET HEX. MBx16
x15 4 F280.082116 WASHER FLAT M8
x15 4 F282.108000 WASHER SPRING M3
16 1 MI162.305990 SHAFT 2000
16 1 M162.306170 SHAFT 1500
x16 2 F200.030200 CIRCLIP EXTERNAL A30x2
17 2 C700.303613 DRIVE ROLLER [076.00820] B35
x17 2 F136.108016 SCREW SOCKET SET M8x16
x17 1 F210.088030 KEY PLAIN 8x8x30
x17 2 F210.088060 KEY PLAIN 8x8x60
18 1 M264.306240 SPACER TUBE RDMO0802 2000
18 1 M264.306241 SPACER TUBE RDMO0B02 1500
19 AR SPACER
20 1 W300.306117 WEB - VART 2000
20 1 W300.306208 WEB - VART 1500
21 2 (C712.306242 SIDE BELT - VARI-WEB
2PRS JOINER
4 PLATE
RIVET
22 15 M258.305987 SUPPORT ~ CARRIER WEB 2000
22 15 M258.306172 SUPPORT - CARRIER WEB RDMOO803 1500
23 15 M258.305988 SUPPORT ~ CARRIFR WEB 2000
23 15 M258.306173 SUPPORT - CARRIER WEB RDMOO803 1500
30 RIVET BACKING PLATES
60 F134.106020 COUNTERSUNK SOCKET HEAD SCREW M6x20
60 F176.106000 NUT NYLOC HEX. M6
24 15 (730.305989 RUBBER BAFFLE 2000
X24 165  F102.106020 BOLT CARRTAGE CUP SQUARE Méx20 2000
X24 165  F176.106000 NUT NYLOC HEX. M6 2000
24 15 (730.306171 RUBBER BAFFLE 1500
x24 150  F102.106020 BOLT CARRIAGE CUP SQUARE M6x20 1500
x24 150 F176.106000 NUT NYLOC HEX. M6 1500
X242 F134.110070 COUNTERSUNK SOCKET HFAD SCREW HIGH TENSILE M10x70
X242 F176.110000 NUT NYLOC HEX. M10
25 1 M224.306152 SIDE PANEL L/H
26 1 M224.306153 SIDE PANEL R/H
27 1 A610.306149 ASSY. WELDED MOUNTING CHANNEI, L/H 2000
28 1 A610.306150 ASSY. WELDED MOUNTING CHANNEL R/H 2000
29 1 A610.306168 ASSY. WELDED MOUNIING CHANNEL L/H 1500
30 1 A610.306169 ASSY. WELDED MOUNTING CHANNEL R/H 1500
31 2 A530.306239 SUB ASSY - ROLLER ~ FLANGE FXTENDED
09 1 C700.300146 SUPPORT ROLLER FLANGED 95mm
a 1 (C700.306238 ROLLER FLANGE
b 2 F100.116130 BOLT HEX. M16x130
¢ 2 MI148.303071 PIVOT - BUSH [089.00460]
d 2 070.00446  SEAL
e 8  F280.163020 WASHER FLAT M16
f 2 089.00565  SHIFLD
g 2 M176.306318 SPACER 20mm  089.00576
h 2 M176.306319 SPACER 10mm  089.00577
i 2 F282.116000 WASHER SPRING M16
i 2 F170.116000 NUT FULL HEX. M16
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ITEM QIY  PART NUMBER DESCRIPTION
01 1 A610.306235 ASSY. WELDED SIDE GUARD R/H
x1 2 F130.110025 SCREW SET HEX. M10x25
x1 2 F282.110000 WASHER SPRING M10
x1 2 F170.110000 NUT FULL HEX, M10
x1 2 F130.112025 SCREW SET HEX. M12x25 RDMOO811
x1 2 F280.132825 WASHER FLAT M12 RDM0OO811
x1 2 F282.112000 WASHER SPRING M2 RDMOO0811
x1 2 F170.112000 NUT FULL HEX. M12 REMOO811
X 1 A610.306234 ASSY. WELDFD SIDE GUARD L/H
X 2 F130.110025 SCREW SET HEX. M10x25
X 2 F282.110000 WASHER SPRING M10
X 2 F170.110000 *NUT FULL HEX. M10
02 1 M216.306237 GUARD ~ TOP R/H
X 4 F102.410020 BOLT SLOTTED COACH M10x20
X 4 F280.102120 WASHER FLAT M10
X 4 F282.110000 WASHER SPRING M10
X 4 F170.110000 NUT FULL HEX, M10
X 1 M216.306236 GUARD - TOP L/H
X 4 F102.410020 BOLT SLOITED (OACH M10x20
X 4 F280.102120 WASHER FLAT M10
X 4 F282.110000 WASHER SPRING Mi0
X 4 F170.110000 NUT FULL HFX. M10
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ITEM QIY  PART NUMBER DESCRIPTION
01 1 H850.302352 HYD. MOTOR
x1 2 F130.112040 SCREW SET HEX. M12x40
x1 2 F282.112000 WASHER SPRING M12
x1 2 F170.112000 NUT FULL HEX. M12
02 1 B92.03282 HYDRAULIC VALVE
X2 2 F132.106035 SCREW SOCKET HFAD CAP M6x35
X2 2 F280.061416 WASHER FLAT M6
X2 2 F282.106000 WASHER SPRING Mo
X2 2 F176.106000 NUT FULL HEX. M6
03 1 M225.306243 MOUNTING PLATE
04 3 H512.122182 STRATGHT MALE STUD COUPLING M22x1.5 ~ 18mm PIPE B92.01027
05 1 H542.100152 ADJUSTABLE BRANCH TEE 15mm
06 3 H510.115122 STRAIGHT REDUCING COUPLING RL 15/12
07 1 HA03.306213 ASSY. HOSE
08 2 H512.208122 SIRAIGHT MALE STUD COUPLING 1/2" BSP. ~ 12nm PIPF,
09 1 H403.306214 ASSY. HOSE
10 1 H403.306215 ASSY. HOSE
11 1 HA403.306215 ASSY. HOSE
12 1 E260.306658 LOOM VART-WEB SPEED (ONTROL
13 1 E264.301455 MOTOR
14 1 E228.301550 SWITCH 3 POSITION C/W COVER

1

E260. 366660

MOD TO CONTROL BOX VARI-WEB
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ITEM QIY  PART NUMBER DESCRIPTION
01 2 A610.307205 ASSY. WELDED DEPTH SENSING WHEEL FRAME
02 2 A610.307206 ASSY. WELDED DEPIH SENSING WHEEL, SHAFT
03 2 RPB93.08125 WHEEL CPIE
X3 8 F130.114035 SCREW SET HEX. M14x35
X3 8 F282.114000 WASHER SPRING M14
X3 8 F170.114000 NUT FULL HEX. M14
04 4 M206.300116 PLATE COVER
05 4 B242.000252 BFARING SFT25
x5 8 FI130.110035 SCREW SET HEX. M10x35
x5 8 F282.110000 WASHER SPRING M10
x5 8 F170.110000 NUT FULL HEX. M10
05 4 F200.025200 CIRCLIP EXTERNAL A25%2
06 2 M146.301538 PIVOT PIN
X6 2 F220.080040 ROLL PIN 8x40






